PARTS CATALOG 1978
O

DE-40 Electric Golf Car

- ISSUED: FEBRUARY 1979 "~ No. 99436-78




GENERAL INFORMATION

This Parts catalog has been prepared for your convenience when ordering parts for 1976 thru 1978 Model
DE40 Electric Golf Car. ‘

Number in parenthesis following description of partis the quantity needed for complete assembly shown in
Hlustration. If there is no number in parenthesis, only one is used.

Prices of all parts and accessories listed in this catalog are published separately in the iatest RETAIL PRICE
LIST.

The following instructions should be followed very carefully when ordering parts:

o Sp'ecify the correct part number on each item. Whenever in doubt about the model year, refer to the
Vehicle ldentification Number stamped on the frame.

Vehicle Identification Number (V.1.N.) is located on the frame under the left seat. The V.I.N. {vehicle
identification number) for the DE40 model is as follows:

First Two Digits Next Five Digits Second Last Digit Last Digit
MODEL (Model) {Sequential Number) (Manufacturer) {Model Season)
6-1976
DE40 8D 10000 and up H 7-1977
8-1978
Example; 1978 DE40 (8D 12151 H8)

® An asterisk (*) in the used-on column indicates partis used for 1978 models (the latest model year covered
by this catalog).

@ Part Numbers are to be used when ordering by TELEGRAM or CABLE.
® When ordering parts use our standard parts order blank Part No. 99511-76, for all parts. The use of these

blanks will enable us to fill and ship your order more promptly. These blanks are furnished free of charge
upon request,

® Do not order golf cars or advertising matter on Parts Order Blanks. Write nothing on the order blank except
the order itself, as any other correspondence will not be answered until the order is shipped and billed.

® Freight, Express and Parcel Post orders should be on separate order blanks.

® For your own records, number and date all orders, also keep a carbon copy for reference in case of mis-
understanding.

COPYRIGHT 1979 BY HARLEY-DAVIDSON MOTOR CO., INC., ALL RIGHTS RESERVED.
Subsidiary of AMF Incorporated
— Printed in U.S. A.
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Des. 225626,
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the material contained herein is accurate as of the date this
publication was approved for printing. Harley-Davidson
Motor Co., Inc. reserves the right to change specifications,
equipment, or designs at any time without notice and with-
out incurring obligation.
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ACCELERATOR PEDAL - OLD STYLE

INDEX PART
NO. NO. NAME : USED ON
NOTE: For greater service reliability, we recommend updating your vehicle with
the improvement parts listed on the next page.
1 515 COTTER PIN, 1/16 dia. x 1/23) e 76 & 77 — DE4Q
2 610 ROLL PiN, acceleratorpedal..................oovuvoo .. 76 & 77 — DE40
3 2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. ............ 76 — DE40
4 3650 BOLT, 1/4-20x3 hex. hd. ...oooenenunennnn . 77 — DE40
5 3987 BOLT, 5/16-18 x 3/4 hex. hd. (72 76 & 77 — DE40
6 5745 SPACER, accelerator shaft — long ....................... 76 & 77 - DE4Q
7 5746 SPACER, accelerator shaft —short....................... 76 & 77 — DE4Q
8 6333 WASHER, 5/16 X 7/8 X 5/64 (2)eevvveeeeennsannnnnn, 76 & 77 — DE40
9 6702 WASHER, 5/16 X 11/16 X 1/16. v v e e, 76 & 77 — DE4Q
10 6703 WASHER, 1/4 X 5/8 X 1/16.c.cueninnnaeanannnnnnnn.. 77 —- DE40
11 7041 LOCKWASHER, 5/16 (2)..veuvueneees e 76 & 77 — DE40
12 7069 LOCKWASHER, No. 10.......couiuvene e, 76 — DE40
13 7727 LOCKNUT, 5/16-24 x 1/4 x 1/2hex. ..., 76 & 77 - DE40
14 7742 LOCKNUT, 1/4-20 x 7/32 x J/l6hex....ooooooiiia... 77 - DE4Q
15 7748W NUT, 5/16-18 X 1/4 X 1/2 heXu (2)eeennrrnenannnnnnnn, 76 & 77 — DE40
16 7733 NUT, 5/16-24 x 1/4 x 1/2hex. o ooouninniii 76 & 77 - DE4Q
17 40522—-63 BUSHING, shaft (2) .............oo oo 76 & 77 — DE40
18 4053775 ACCELERATOR PEDAL......ouvvneenenann 76 & 77 —~ DE4Q
19 40538-75 BRACKET, accelerator pedal shaft. ...................... 76 & 77 — DE40
20 40539-~75 SHAFT, accelerator pedal..........oooovuueinun . 76 & 77~ DE4Q
21 40543—75 LEVER, accelerator pedal ....................0.oo oo ... 76 & 77 — DE4Q
22 40546-75 ACCELERATORROD, only.......ouuueennsenanenn, 76 & 77 — DE40
23 40547-75 BEARING SLEEVE, spring retainer ...................... 76 & 77 — DE40D
24 42468—75 END, accelerator rod (ball joint)............oovueeenn. ... 76 & 77 — DE40
25 47743-63 RETAINER, accelerator rod................ovvuvevnno. .. 76 & 77 — DE4Q
26 71513—66A  SPRING, acceleratorrod.............. et 76 — DE40O
27 SPRING, accelerator rod...........coouuunvrnnennonnn. . 77 — DE4Q
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ACCELERATOR PEDAL — NEW STYLE

INDEX PART ‘
NO. NO. NAME USED ON
1 515 COTTER PIN, 1/16 dia. x 1/2 ) P 76 to * — DE40
2 610 . ROLL PIN, acceleratorpedal............................ 76 to * — DE40
4 3650 BOLT, 1/4-20x 3hex. hd. .......ooveeinn i, 77 to * — DE40
5 3991 BOLT, 5/16-18 x 7/8 hex. hd. (3) ......coouevve i . 76 to * — DE40
6 5745 SPACER, accelerator shaft ~long ....................... 76 to * — DE40
7 5746 SPACER, accelerator shaft — short....................... 76 to * — DE4Q
8 6702 "WASHER, 5/16 x 11/16 x 1/16 (&) ..\ oo e . 76 to * — DE40
9 6703 WASHER, 1/4X 5/8 X 1/16.. ... counsnae . 77 to * — DE40
10 7041 LOCKWASHER, 5/16 (3).....c.ooveeseeeeaa 76 to * — DE40
12 7727 LOCKNUT, 5/16-24x 1/4 X 1/2N€Xe. o enoee e, 76 to * — DE40
13 7742 LOCKNUT, 1/4-20 x 7/32 X 7/16 heXuw v v oo 77 to * — DE40
14 7748W NUT, 5/16-18 x 1/4x 1/2hex. (3)...ocvvooon. ... U 76 to * — DE40
15 7753 NUT, 5/16-24x 1/4x 1/2hex. .. ..ooouieiuinn .. 76 to * — DE40
16 40450-78 ACCELERATOR PEDAL. . ......ovue e, 76 to * — DE40
17 4045178 BRACKET, accelerator pedal shaft. ...................... 76 to *— DE40
18 40453-78 ACCELERATOR PEDAL ASSEMBLY ............0.uei... 76 to * — DE40
19 40455-78 SHAFT, acceleratorpedal.................... ... .. ... 76 to * — DE40O
2 4052263 BUSHING, shaft (2) ..o 76 to * — DE40
21 40543-75 LEVER, acceleratorpedal ..................... ... ... .. 76 to * — DE40Q
22 40546-75 ACCELERATOR ROD, only.......oooounennn e, 76 to * — DE40
23 40547-75 BEARING SLEEVE, spring retainer ...................... 76 to * — DE40
24 4246875 END, accelerator rod (ball joint)... ............cov.oi... 76 to * — DE40
25 47743—-63 RETAINER, acceleratorrod............................. 76 to * — DE40
27 71770-77 SPRING, accelerator rod.............ccoovenueonn . 77 to * — DE40
NOTE: For increased reliability, 1976 and 1977 models should be updated to 1978
vehicle specifications by installing the following Kit;
47738-78 BRAKE AND ACCELERATOR PEDAL KIT......oovnuen... 76 to * — DE40 ) i
" Consists of:
515 COTTER PIN, 1/16 dia. x 12
559 COTTER PIN, 1/8 dia. x 1-1/4 (2) -
2551W BOLT, 1/4-20 x 1 hex. hd. (2) i ;
2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (2) ;
3213 SET SCREW, 1/4-28 x 3/4 square hd. :
3767B BOLT, 1/4-20 x 5/8 hex. hd. ) :
3854 BOLT, 7/16-14 x 1 hex. hd. (3) ;
3987 BOLT, 5/16-18 x 3/4 hex. hd. (7) !
3991 BOLT, 5/16-18 x 7/8 hex. hd. (9)
6701 WASHER, 3/8 x 13/16 x 1/16 (2)
6702 - WASHER, 5/16 x 11/16 x 1/16 (18)
6703 ’ WASHER, 1/4x 5/8 x 1/16 (2)
7039 LOCKWASHER, 7/16 (3)
7041 LOCKWASHER, 5/16 (16)
7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (2)
7748W NUT, 5/16-18 x 1/4 x 1/2 hex. (16)
7775 .LOCKNUT, 3/8-24 x 7/16 x 9/16 hex. (2)
10006 CABLE STRAP

40453-78 ACCELERATOR PEDAL ASSEMBLY
41528-78 BRACKET, brake cable stop
4153178 SPRING DAMPER, brake cable
41537-78 SPRING, extension — damper (2)
i 41538—~78 CLEVIS PIN, spring damper (2)

' 42600~78 BRAKE CALIPER AND CABLE
42602-78  BUMPER PAD, brake pedal
42629-78 © CABLE GUIDE

4263378 BRACKET, brake support
4264278 BRAKE PEDAL ASSEMBLY
43803—78 REINFORCEMENT, upper
43808—78 REINFORCEMENT, lower
47781-78 BRAKE DISC AND HUB
83190-75 STRAIGHT KEY, traction motor

AR

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover 5
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BRAKE PEDAL - OLD STYLE

INDEX PART
NO. NO. NAME USED ON
NOTE: For greater service reliability, we recommend updating your vehicle with
the improvement parts listed on the next page.
1 384 ROLL PIN «et i e e e e e 77 — DE40
2 515 COTTER PIN, 1/16dia. X3/4 (3 = 77)evveueeeennvneennen. 76 & 77 — DE40
3 534 COTTERPIN, 3/32dia. X1 (2 =77)eceeeiveneininnnnnnn. 76 & 77 — DE40
4 2560 SCREW, No. 10-24 x 1-1/4 self tapping Pozidriv pan hd..... 76 & 77 - DE40
5 2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (3 — 77)..... 76 & 77 — DE40O
6 3245 SET SCREW, 1/4-20x 1-1/4sfotend...........ccvvu.... Early, 77 — DE40Q
7 4455 SHOULDER BOLT, brake lever..........cooviinnnnnnnn.. 76 & 77 — DE40
8 4730 BOLT, 5/16=24 x1-3/4 hex. hd.............ccvviinnna... 77 —~ DE40
9 5982W SPACER, brake pivot lever.........cviiiiininninnnnnnns 77 — DE4Q
10 6310B WASHER, 5/16 X 9/16 X 1/32 (2)e et euerrennenrnnnnennnnns 77 — DE40
11 63368 WASHER, 5/16 X 15/16 X 5/32. ¢ vuuutienennnennnnnnnnns ! 77 -~ DE4O
12 63758 WASHER, 3/8 X'9/16 X 1/32. ¢ ¢ euirirernnrrnenneennnnnnn 76 & 77 — DE40
13 6701 WASHER, 3/8X13/16 X1/16. .. cuuiiieinrrnininnnnnnnn. 77 — DE40O
14 6702 WASHER, 5/16 X 11/16 X 1/16. e cvirunennnenennennnnnn. 76 & 77 —- DE40
15 7069 LOCKWASHER, NO. 10.. e veiiiiriiiineiineiiannnnn 76 & 77 — DE40
16 7620W NUT, No. 10-24 x 1/8 x3/8heX. c.ouiveviinnennninnnnn 76 — DE40
17 7688 NUT, 1/4-20 X 7/32 X 7/16 N€X. vevnrnenninenennananns Early 77 — DE40
18 7727 LOCKNUT, 5/16-24 X 1/4 X 1/2 h€Xuevineenernnnenennnnn. 76 & 77 — DE4Q
19 7729 LOCKNUT, 5/16-24 x 1/4 X 1/2 heX. (2)-vvevvureennnnnnn. 77 — DE40
20 7753 NUT, 5/1624 X 1/8 X 1/2 DBXu vv v eeeeeeeeeeannn. 77 —- DE40Q
21 11000 RETAINING RING, pedal ... ..ottt 76 — DE40
22 11036 RETAINING RING, brake controlcable ................... 76 & 77 - DE4Q
23 11115 O-RING, brake pivot lever.......c.ooviiiieeeennnnnn.s. 77 — DE4Q
24 2559475 BUSHING, brake pivot fever..........coviiieiininnnn... 77 - DE4Q
25 40940~-75 BRAKE CONTROL CABLE ASSEMBLY ....c.cvvivnnnnn.n. 76 — DE40
26 40940-77 BRAKE CONTROL CABLE ASSEMBLY .....vvvevninnnn.. 77 — DE4Q
27 41510-77 LEVER, brake pivot......... o i iieeine 77 — DE40
28 41513-77 BRACKET, brake pivot lever..................ooiune... 77 — DE40
29 4151677 BRAKE ROD ... e et e e 77 - DE40
30 41834—67 SPRING, brake leverreturn. ..........coviiiiiiinennnn.. 76 & 77 — DE4Q
31 42462—75A BRAKE LEVER.....coiiririinnnannnnnn. e 76 & 77 —~ DE4Q
32 42464—75A  BRAKE PEDAL....utiiir it ieiieereannnns 76 & 77 — DE40
33 42466—75B  RATCHET, brake lever......ovveiiiiniinereennenannns 76 & 77 — DE40
34 42467-75 CLEVIS PIN, brake cable (pedalend)...............cu..... 76 & 77 — DE40
35 42468-75 END, brake rod .. .....couiriiiiiiii et iaane 77 — DE40
36 4248263 BUSHING, brake fever........coviiiiiiiiiinennnnn, 76 & 77 - DE40
37 42494—63B  SPRING, brake leverratchet...........cceueerennnn... 76 & 77 — DE40
38 73092-61B  CLEVIS PIN, brake cable (brake end)...........ccvuuunn.. 76 & 77 — DE4O
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BRAKE PEDAL — NEW STYLE

INDEX PART
NO. NO. NAME > USED ON
1 559 COTTERPIN, 1/8dia. x 1-1/4(2)........covviiian.. 76 to * — DE40
2 610 ROLL PIN, brakepedal............c.ooiiiinan... 76 to * — DE40
3 2551W BOLT, 1/4-20x Thex. hd. (2) ..o, 76 to * — DE40
4 2659 SCREW, No. 10-24 x 7/8 Pozidrivpan hd. (2) ............. 76 to * — DE40
5 2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (2) ......... 76 to * — DE40
6 3459 BOLT, 5/16-18 x 1-1/2 hex. washer hd. .........c.covu.... 76 to * — DE40
7 3987 - BOLT, 5/16-18 x 3/4hex. hd. (4} ..........viiine... 76 to * — DEA40
8 4455 SHOULDER BOLT, brake fever....................... ... 76to* — DE40
9 | 6702 WASHER, 5/16 x 11/16 x 1/16 (B). ... vivii i 76 to * — DE40
10 6703 WASHER, 1/4x5/8 X 1/16(2). ... oiiriiiiiiininnn. 76 to * — DE40
11 7041 LOCKWASHER, 5/16 (4)...... ..o, 76 to * — DE40
12 7069 LOCKWASHER, No. 10(2).........ci it 76 to * — DE40
13 7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (2).......... e 76 to * — DE40
14 7727 LOCKNUT, 5/16-24x 1/4x 1/2heX.. o oveeninnnnn... 76 to * — DE40
15 7748W NUT, 5/16-18 x 1/4x 1/2 hex. (4)......... PN 76 to * — DE40
16 7763W JAM NUT, 5/16-18 x 3/16 x 1/2heXe..cvniiiiiiiennnn.. 76 to * — DE40
17 10006 STRAP, rubber boot............... e e 76 to * — DE40
o, 19 4152878 BRACKET, brake cable stop ..........ouieenunnennnn. 76 & 77 - DE40
IR 20 4153178 SPRING DAMPER, brakecable .................ccoait.. 76 to * — DE40
21 4153478 SPACER, springdamper ...........civiiiiiiiinniinnin. 76 to * — DE40
22 41537-78 SPRING, extension —damper (2).......covvivevenrnenn... 76 to * — DE40
23 41538-78 CLEVIS PIN, springdamper (2)..........coviriiinneen... 76 to * — DE40
24 41542--78 RUBBER BOOT, spring damper. ........oeeeeeeneneenn... 76 to * — DE40
25 42602—-78 BUMPER PAD, brake pedal ......ccovviinnneinnnnennnn.. 76 to * — DE40
26 42617-78 BRAKE CABLEAND PAD SET .. oiiiiiiiii i, 76 to * — DE40
27 42634—78 BRAKE PEDAL. ... e 76 to * — DE40
28 42636~78 BRAKE LEVER. ...ttt e e e 76 to * — DE40
29 4263978 RATCHET, brake lever..... .ot 76 to * — DE40
30 4264278 BRAKE PEDAL ASSEMBLY . ... ..ot 76 to * — DE40
31 42643-78 BUSHING, brake pedal (2)...........cciiuiiiiiinn... 76 to * — DE40
32 42644-78 WASHER, brake pedal (2) ..........ciiiiiiininnn. 76 to * — DE4D
33 42645-78 SPRING, brakeratchet. . ...... ... ... e 76 to * — DE40
:\} NOTE: For increased reliability, 1976 and 1977 models. should be updated to 1978
: ! vehicle specifications by installing the following Kit:
47738-78 BRAKE AND ACCELERATOR PEDAL KIT.........ivvnn.. 76 to * ~ DE40
Consists of:
515 COTTER PIN, 1/16 dia. x 1/2
559 COTTER PIN, 1/8 dia. x 1-1/4 (2)
2551W BOLT, 1/4-20 x 1 hex. hd. (2)
2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (2)
3213 SET SCREW, 1/4-28 x 3/4 square hd.
3767B BOLT, 1/4-20 x 5/8 hex. hd.
3854 BOLT, 7/16-14 x 1 hex. hd. (3)
3987 BOLT, 5/16-18 x 3/4 hex. hd. (7)
3991 BOLT, 5/16-18 x 7/8 hex. hd. (9)
6701 WASHER, 3/8 x 13/16 x 1/16 (2)
6702 WASHER, 5/16 x 11/16 x 1/16 (8)
6703 WASHER, 1/4 x 5/8 x 1/16 {2)
7039 LOCKWASHER, 7/16 (3)
7041 LOCKWASHER, 5/16 (16) )
7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (2)
7748W NUT, 5/16-18 x 1/4 x 1/2 hex. (16)
7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex. (2)
10006 CABLE STRAP

40453~78 ACCELERATOR PEDAL ASSEMBLY
41528-78 BRACKET, brake cable stop ’
4153178 SPRING DAMPER, brake cable
41537-78 SPRING, extension — damper (2)
4153878 CLEVIS PIN, spring damper (2)
4260078 BRAKE CALIPER AND CABLE
42602~78 BUMPER PAD, brake pedal

' 4262978 CABLE GUIDE
42633—-78 °~ BRACKET, brake support
42642~78 BRAKE PEDAL ASSEMBLY
43803~78 REINFORCEMENT, upper
43808-78 REINFORCEMENT, lower
4778178 BRAKE DISC AND HUB
83190-75 STRAIGHT KEY, traction motor

WA P AR AL S AR K

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 9

L EURR P A AR TR 3 s 2 R R R RV A



10 -




WHEELS

INDEX PART
NO. NO. NAME USED ON
"1 559 COTTER PIN, 1/8dia. x 1-1/4(2)........0viiiiiiiinn., 76 to * — DE40
2 576 COTTERPIN, 1/8dia. x 1-3/4(2)........ccviiiiiina... 76 to * — DE40
3 7874 CASTLE NUT, 1-12x7/8x 1-1/2hex. (2).........co..... 76 to * — DE40
4 12028 O!L SEAL, frontwheel hub ...... ... . ccoiiiiiiaannan. 76 to * — DE40
5 43017—66B  WHEEL, 8N, (4).c.oiviioronnmnrernenoeeraennsesnnnens 76 to * — DE40
6 4310372 TIRE, rib tread (8.50 X8 =4 ply)..vvvevvviiiiiniennnnnn. 76 to * — DE40
7 43104-72 TIRE, traction tread (8.50 x 8 —4ply) ..vevvrieieannennn, 76 to * —~ DE40Q
8 43152-66 NUT, Wheel (16) . ccceuiniirioncrianernrnntersonanssnnes 76 to * — DE40
9 4315663 VALVEWITHCORE. ...ttt iiiiiiiiiiiii it iiiinieen 76 to ¥ — DE4Q
10 43480-75 HUB, front wheel, with bearings and seal (2).............. 76 to * — DE40
11 4830060 BEARING CUP AND CONE, front wheel (2)............... 76 to * — DE40
12 48315—-60 BEARING CUP, only —front wheel (2)..........cocvvinns. 76 to * — DE40Q
13 8308573 STUD, rear hub (8)...... oottt iiiieinnnennns 76 to * — DE40
14 83131-63 NUT, rearaxleshaft (2) . ........coiviiiiieinni e, 76 to * — DE40
15 8314275 HUB, rearwheel (2)......cc.iiiiiiiiein ittt 76 to * — DE40
16 83961—~63A WHEEL COVER (4)....evvinnuiiiiiiniiininieiiennansns 76 to * — DE40

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

11

'
p
;
;
[
i
(
;




~. O
7 '
FRONT SUSPENSION

fualece
& T,

3

12

J




FRONT SUSPENSION
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INDEX PART .
NO. NO. NAME USED ON
1 520W COTTER PIN, 1/8dia. x 1 (8)......... e 76 to * — DE40
2 3449 BOLT, 5/16-24 x 2-1/4hex. hd. (4)........coieiiiiian 76 to * — DE40 :
2A 3455 BOLT, 3/8-24 x3-3/4 hex. hd. (2)..cveevieineneinaninnes 76 & 77 — DE40
3 3456 PIVOT BOLT, 3/8-24x 7hex. hd. (2).............coott 76 to * — DE40 «
4 4014W BOLT, 5/16-24 x 1-1/4 hex. hd. (4)........ccooieeieinnn, 76 to * — DE40 :
5 4250 SHOULDER BOLT, pivotblock (2)........cooviiviiaints 76 to * — DE40 "
6 5748 SPACER, leaf spring-mounting — lower ................... 76 to * — DE40 :
7 5749 © SPACER, a-frame pivot (4)........ooiiiiniienenannn 76 to * — DE40 %
8 6346 WASHER, 1/2x 1-3/8 x 1/32 Delrin (4)........oiiieennn 76 to * — DE40 .
9 6347 THRUST WASHER, 5/8 x 1-1/4 x 1/8 (bronze) (2).......... 76 to * — DE40 :
10 6417W WASHER, 3/8x1-1/8x1/8(4).....coiriiiiiiiiannnnnnns 76 to * — DE40 3
1 6653 WASHER, 5/8 x 1-5/16 X 3/32(2). .. cov i cniananns Late 76 to * — DE40 ;
12 6698 THRUST WASHER, 5/8 x 1-7/16 x 1/16 (bronze) (4)........ 76 to * — DE40
- 13 6926 BELLEVILLE SPRING WASHER, 5/8 x 1-1/4 x 3/64 (4).... 76 to * ~ DE40 :
13A 7420 SPECIAL LOCKWASHER, leaf springend................. 76 & 77 — DE40 ‘
14 7512 " LOCKNUT, 3/8-16 X 9/16 hex. washer (4) ..........ouven. 76 to * — DE40
15 7725 LOCKNUT, 5/16-24 x 11/32x 1/2hex. (4).........coouon 76 to * — DEA4O
16 7741 ' LOCKNUT, 1/2-20x1/2x 3/4 heX. (2)+.oeevneennoin... Late77to* — DE40 (Above 8D 10057 H7)
17 7753 NUT, 5/16-24x 1/4x 1/2hex. (8)...cveeineninnieninnn. 76 to * — DEA4D :
18 7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex. (6) (4 — Late 77 & ;
1 (-1 0 1 76 to * — DE40 :
19 7867W CASTLE NUT, 7/16-20 (4). .. \eveeeeninaenncninnannnnns 76 to * — DE40 f
20 7990 LOCKNUT, 5/8-18 x 3/8 x 15/16 hex. (2)................. Late 76 to Early 77 — DE40
(Below 8D 10058 H7) :
21 7995 LOCKNUT, 5/8-18 x 3/8 x 15/16 hex. (2)...cvuvveeennnnnn Early 76 — DE40
22 4393075 AFRAME (2) .ttt e iiai i iaiinaa e e 76 to * — DE40
23 43933-75 LEAF SPRING. . .. .ttt te et i iiieiiieinianan s 76 to * — DE4Q
24 43935—75A  SPACER, leaf springend (2) ..ot 76 to * — DE4Q
25 4393675 PIVOT BLOCK (2) - cvviniiiiieiiiiniaraesennesnnenns 76 to Early 77 — DE40 (Below 8D 10058 H7)
26 43936-77 PIVOT BLOCK (2) - cvviveiieiieanseaneanseaesenenns Late 77 to * — DE40 (Above 8D 10057 H7)
T 27 47598-75 RETAINER PLATE, leaf spring ..........coioiininnannn 76 to * — DE40
) L 28 47605~75 RUBBER INSERT, leaf spring.......coooiiiivenanennenn 76 to * — DE40
Sl 29 47618-77 REINFORCEMENT PLATE, leaf spring retainer (2)........ 77 to * — DEA4D
30 50972—75 GREASE FITTING () core ittt i ciiiiianneasees 76 to * — DE40
31 57120-75 TIE ROD, ShOMt. . oev it i i 76 to * — DE40
32 57130-75 TIEROD, long ..o vvvnnie i e 76 to * — DE40
33 57196-78 STUD, 3/8-16 thread —bothends (2) .......cc.connntnnn. 76 to * — DE40 _
34 57199~78 KING PIN (2) st eeentiiiiiinesneneneaanrenteonnroncnns Late 77 to * — DE4Q (Above 8D 10057 H7)
35 57210-75 STEERING ARM, right......cevririii it iiiinaiiaans 76 to * — DE40
36 57215-75 BUSHING, steeringarm (2).........oivuiireiieenrenninns 76 to * — DE4O
37 57220-75 STEERING ARM, left........... et 76 to * — DE40
NOTE: For increased reliability, 1976 and 1977 models should be updated to 1978
vehicle specifications by installing the following Kit:
57225-78 KING PIN KIT (2) e et ee i eiieiieeeiia e neneaens 76 to * — DE40
Consists of:
4250 SHOULDER BOLT, pivot block
6346 "WASHER, 1/2 x 1-3/8 x 1/32 Delrin (2)
6347 THRUST WASHER, 5/8 x 1-7/16 x 1/16 (bronze)
-6417W WASHER, 3/8 x 1-1/8 x1/8 (2)
N 6653 WASHER, 5/8 x 1-5/16 x 3/32
6926 BELLEVILLE SPRING WASHER, 5/8 x 1- 1/4 x 3/64 (2)
7512 LOCKNUT, 3/8-16 x 9/16 hex. (2)
7741 LOCKNUT, 1/2-20 x 1/2 x 3/4 hex.
7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex.

43935-75A  SPACER, leaf spring end
4393677 PIVOT BLOCK

57196--78 STUD, '3/8-16 thread — both ends
5719978 KING PIN

NOTE: Asterisk (*) indicates part is used for iatest model year shown on cover. 13
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DISC BRAKE — OLDSTYLE

INDEX PART
NO. NO. NAME ‘ USED ON
NOTE: For greater service reliability, we recommend updating your vehicle with
the improvement parts listed on the next page. :
1 515 COTTER PIN, 1/16dia. X 3/8 .0 vveneeeeeiiiiiennnnnn 76 & 77 — DE4Q
2 3240 SET SCREW, 1/4-20x 1/2 sockethd, .................. .. 76 &77~DE40
3 3767B - BOLT, 1/4-20x5/8 hex. hd. (3) .vvuuunnnneennnnnnn.. 76 & 77 — DE4Q
4 3960W BOLT, 5/16-24 X 1-hex. hd. (8) +vvvennnneennnnneannnnnn. 76 & 77 ~ DE40
5 4064W BOLT, 5/16-24 x 3-3/4 hex. hd. (drilled)................. 76 & 77 —~ DE40
6 4725 BOLT, 5/16=24 x 2-3/4hex. hd........... ..., 76 & 77 — DE40
7 5998 SPACER ... ittt e e e, e eeaenas 76 & 77 — DE4Q
8 6702 WASHER, 5/16 X 11/16 X 1/16 (4)eecen et ernrnnnnnnnnannnns 76 & 77 — DE40Q
9 7036 LOCKWASHER, 1/4 (3) -t tuitiet et iiiinienerennnansnn 76 & 77 — DE4Q
10 7727 LOCKNUT, 5/16-24 x 1/4 x 1/2 heX. (4)evveevinennnnnnnn 76 & 77 — DE40
11 7728 CASTLE NUT, 5/16-24 X 5/16 x 1/2 heX...ovvvenvennnn... 76 & 77 — DE40
12 7729 LOCKNUT, 5/16-24 X 1/4 X 1/2 heX. (5).uvnnnennnnnnnn.. 76 & 77 — DE40
13 8858 BALL, cam lever .o .ottt it iieeiiinannn, 76 & 77 — DE40
14 16280-76 BRACE, MOtOr. ccvvti ittt it e e e iiiennns 76 — DE40
16280~77  BRACE, MOLOr (BIACK) .-« vveenenes s e, 77 — DE40
15 16281-76 BRACKET, motor brace.........ccvriivienniinnnnnnin.. 76 & 77 — DE4Q
16 3325671 WASHER, springseat (2).....coiiiiiiiiiiiiiieinnnennnns 76 & 77 — DE4AQ
17 38078-47 SPRING, brake shoe.......cooi it iieiinnnne. 76 & 77 — DE4Q
18 41421-72 CAM LEVER ..... e e et et e ettt 76 — DE40
41421-77 (07 T Y 77 — DE40
19 41424--63 SPRING WASHER (8) ..o vviii ittt i i i i i i 76 & 77 — DE40
41781-75 BRAKE SHOE ASSEMBLY, complete .............covuven. 76 — DE40
4178177 BRAKE SHOE ASSEMBLY, complete .......ovovevvnnnn.. 77 — DE4Q
20 4178275 BOLT, brake shoe stop...... ...t 76 & 77 — DE40
21 41810-64A  SET OF BRAKE LININGS AND RIVETS. ...vveerrenainnn. 76 & 77 — DE40
22 41811—64A BRAKE SHOE, front........ciiiiiiiiiiiiiiinnennnnnn. 76 & 77 - DE40
23 41811-71 BRAKE SHOE, rear ... .coviriniiiiiiiiiiineinnenenns 76 & 77 — DE40
24 41841-63 RIVET, brake lining (8)eeiii it it e e i e 76 & 77 — DE40
25 47745-72 BRACKET, brake mounting.........ccouviiivnnniinnnnn. 76 & 77 — DE40
26 47748-72 BRACKET, brake shoe .......cvviiiinniinneinrnnnnnss 76 & 77 — DE40
27 47781-78 BRAKE DISC AND HUB. ... ..ottt ittt cieenenanes 76 & 77 — DE4O
28 52083~72 CAUTION LABEL, brake adjustment ..................... 76 & 77 — DE40

15
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DISC BRAKE AND CALIPER — NEW STYLE

INDEX PART
-NO. NO. NAME USED ON:
S 1 3213 SET SCREW, 1/4-28 x 3/4 square hd. w/lock patch ........ 76 to * — DE40Q
2 37678 BOLT, 1/4-20x 5/8hex. hd. (3) ....ouviiriiiriiannn.. 76 to * — DE40
3 3960W BOLT, 5/16-24x 1 hex. hd. (4) ..oovneeneneni) .. 76to* — DE40
4 3996 BOLT, 5/16-24 x 7/8 hex. hd. (4) ..o ... 76 to * — DE40
5 6701 WASHER, 3/8x 13/16 x 1/16 (4) ..o 76.to * — DE40
6 6702 WASHER, 5/16 x 11/16 x 1/16 (4). .. ..o 76 to * — DE40
7 7036 ' LOCKWASHER, 1/4(3) ... niiiin i 76 to * — DE40
8 7727 LOCKNUT, 5/16-24 x 1/4x 1/2hex. (4).... ..., 76 to * — DE40
9 7729 LOCKNUT, 5/16-24 x 1/4x 1/2hex. (4). . covuveieuno... 76 to * — DE40
10 7775 LOCKNUT, 3/8-24x 7/16 x9/16 hex. (2).....oovuuueun... 76 to * — DE40
1 16280~76 BRACE, motor. . ... ..o 76 — DE40
12 1628077 BRACE, motor. . ... e 77 to * — DE40
13 16281-76 BRACKET, motor brace. .. .. ......covvuiiiniennannnnn. 76 to * — DE40
14 42600-78 NISSEN BRAKE CALIPER & CABLE .................... 76 to * — DE40
17 42604-78 RATCHET GEAR AND ARM ASSEMBL.Y .................. 76 to * — DE40
18 42605-78 BOL T, COVer. .ttt it e 76 to * — DE40
19 42606—78 PIN, brake cablelock ......... .. ... i, 76 to * — DE40
20 4260778 GUIDE, ratchet gear. . ... .. 76 to * — DE40
: ; 21 4260878 PIN SET, consists of pinand E-ving...................... 76 to* — DE4Q
St 22 42609-78 BRACKET, calipermounting ...........ccovveiiienenn... 76 to * — DE40
23 42610-78 BODY, caliper. . ...coiviii i SR 76 to * — DE40
24 42611-78 - COVER, caliper body.......... e e e 76 to' * — DE40
25 .42612—78 GASKET, COVer.. ...ttt e 76 to * — DE40
26 4261378 CALIPER ASSEMBLY ..ot 76 to * — DE40
27 42615-78 E-RING, bracket pin.........c.ciiiiiiiiii i, 76 to * — DE40
28 4261678 O-RING, ratchet guide .. ..........c.v ... 76 to * — DE40
28A 42617-78 BRAKE CABLE AND PADSET........ccnvnnn. e 76 to * — DE40
Includes besides cable & pads:
559 COTTER PIN, 1/8 dia. x 1-1/4
: 2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (2)
29 42633-78 BRACKET, brake support ... ........ooiiiiiiiiinan.... 76 to * — DE4Q
30 47745-~72 BRACKET, brake mounting. . .........ooiuuinnnranean... 76 to * — DE40
. 31 47781-78 BRAKE DISC AND HUB. « .o oot ee e ee e 76 to * — DE4Q
. ' NOTE: For increased reliability, 1976 and 1977 models should be updated to 1978
vehicle specifications by -installing the following Kit:
47738-78 BRAKE AND ACCELERATOR PEDALKIT................ 76 to * ~ DE40
: Consists of:
515 COTTER PIN, 1/16dia. x 1/2
559 COTTER PIN, 1/8 dia. x 1-1/4 (2)
2551W BOLT, 1/4-20 x 1 hex. hd. (2)
2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd. (2)
3213 SET SCREW, 1/4-28 x 3/4 square hd.
37678 BOLT, 1/4-20 x 5/8 hex. hd.
3854 BOLT, 7/16-14 x 1 hex. hd. (3)
3987 BOLT, 5/16-18 x 3/4 hex. hd. (7)
3991 BOLT, 5/16-18 x 7/8 hex. hd. (9)
,‘ | 6701 WASHER, 3/8 x 13/16 x 1/16 (2)
N 6702 WASHER, 5/16 x 11/16 x 1/16 (8)
6703 WASHER, 1/4 x 5/8 x 1/16 (2)
7039 LOCKWASHER, 7/16 (3)
7041 LLOCKWASHER, 5/16 (16)
7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (2)
7748W NUT, 5/16-18 x 1/4 x 1/2 hex. (16)
7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex. (2)
10006 CABLE STRAP -

40453—-78 ACCELERATOR PEDAL ASSEMBLY
41528-78 BRACKET, brake cable stop
41531~78 SPRING DAMPER, brake cable
4153778 SPRING, extension — damper (2)
41538~78 CLEVIS PIN, spring damper (2)
42600—-78 BRAKE CALIPER AND CABLE
42602—78 BUMPER PAD, brake pedal
42629-78 CABLE GUIDE
RO 42633-78 BRACKET, brake support
N 4264278 BRAKE PEDAL ASSEMBLY
4380378 REINFORCEMENT, upper
43808—78 REINFORCEMENT, lower
47781-78 BRAKE DISC AND HUB
83190-75 STRAIGHT KEY, traction motor

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 7
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STEERING WHEEL AND GEAR — OLD STYLE

INDEX PART
NO. NO. NAME USED ON
NOTE: For greater service reliability, we recommend updating your vehicle with
the improvement parts listed on the next page. :
1 3454 BOLT, 1/4-20x 1-3/4 hex. hd. (2)..vuuueiuinnunennnnn... 76 & 77 — DE40
2 3858 BOLT, 7/16-14 X 7/8 heX. Bt (3) «vvuvrnnreannnnnnnnnn. 76 & 77 — DE40
3 7022 LOCKWASHER, 5/8....c.iiiiuiiiiiiiineiniinnnannnn 76 & 77 — DE4Q
4 7039 LOCKWASHER, 7/16 (3}« evvueernneeniniiiinennanann. 76 & 77 - DE4Q
5 7686 LOCKNUT, 1/4-20x 5/16 X 7/16 heX. (2).vvvrrevnennn... 76 & 77 - DE4Q
6 7775 LOCKNUT, 3/8-24 x 7/16 X 9/16 hex. (2)...cvvvvuunnnn... 76 & 77 — DE40
7 7845 LOCKNUT, 1/2-20Xx 7/16 X 3/4 €Xueuvvueinennnninnnn... 76 & 77 - DE4Q
8 7995 NUT, 5/8-18 X 3/8 X 15/16 (2)eevevureirinirnrnenainnnnns 76 & 77 — DE40
9 43820—75A  STEERING STOP ...i...ivniiiiiiiiiiiineiiniiae e, 76 & 77 — DE40
10 43823~75 PLATE, steeringstop...........0...ocoveiiuvniiene... 76 & 77 — DE4D
11 47585~75A  ARM, steering gear..........cvuueimeenannn e 76 & 77 —- DE4Q
12 4759675 CLAMP, steering column supportblock ............cc..... 76 & 77 — DE40O-
13 57066—68 LOCKNUT, steering gearendcap.............. iiiio...s 76 & 77 — DE4O
14 57067~68 NYLON BUSHING, steeringshaft........................ 76 & 77 — DE4Q
15 5707068 DUST SEAL ettt ittt e e e e e e 76 & 77 — DE40
16 57071—68 ADJUSTING SCREW, steeringwormgear.................. 76 & 77 -~ DE40
17 57074—68 SEAL, end cap ....c.oveii e e 76 & 77 -~ DE40
18 57075-69 STEERING WHEEL, black cvvvvvnnine i, 76 & 77 — DE4Q
19 57076—68 END CAP i e 76 & 77 — DE40
20 5707767 DUST COVER, steeringgear ...........c.cvvvvunannnnnn.. 76 & 77 —~ DE40
21 57081-67 OIL SEAL, steeringshaft............ ..o iviinienn... 76 & 77 — DE40
22 57082—-67 SET OF TWO BEARINGS AND CUPS, worm shaft .......... 76 & 77 — DE40
23 57084—67 GASKET, side cover ........ooiviitii e eieeennnnnnnn. 76 & 77 — DE4Q
24 57088-67 SIDE COVER ..ottt ittt e e i 76 & 77 - DE40
25 57090-67 FILLER PLUG ... i ciee e 76 & 77 - DE4Q
26 57098—75 CARD HOLDER ASSEMBLY ........ et 76 & 77 — DE40
27 57135~75A SUPPORT BLOCK, steeringcolumn...................... 76 & 77 —- DE4Q
28 57226—-75 . STEERING GEAR ASSEMBLY ...ttt inannnnnn. 76 & 77 — DE40
29 57227-75A  SHELL, steeringcolumn...... ... ... ouununnnann.. 76 & 77 —~ DE40
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STEERING WHEEL AND GEAR -~ NEW STYLE

INDEX PART
NO. NO. NAME USED ON
1 3783 BOLT, 1/4-20 x 1-3/4 hex. washer hd. (2)................ 76 to * — DE40
2 3854 BOLT, 7/16-14 x 1 hex. hd. (3) ..eovvviiiiiiiiiinaee, 76 to * — DE40Q
2A 3987 BOLT, 5/16-18 x 3/4 hex. hd. (3) ...ovvvvvnniininina. . 76 to * — DE40
3 3991 BOLT, 5/16-18 x 7/8hex. hd. (6) ................ ... .... 76to* —DE40
4 6702 WASHER, 5/16 X 11/16 X 1/16 (9)evvenuererenenernianinns 76 to * — DE40
5 7022 LOCKWASHER, 5/8‘ .................................... 76 to * — DE40
6 7039 LOCKWASHER, 7/16 (3)... ..o itteeieiniiiinenvnnnennns 76 to * — DE4Q
7 7041 LOCKWASHER, 5/16 (9) . cevuruenrernuranernscrasoaanns 76 to * — DE40
8 7748W NUT, 5/16°18 X 1/4 X 1/2 NEX. {9)eevunernnrrenarennrens 76 to * — DE40
9 7845 LOCKNUT, 1/2-20x 7/16 X 3/4heXe . oennenniinininnnn.nn 76 to * — DE40
10 7995 NUT, 5/8-18 x 3/8 x 15/16 hex. (2).....ceuvevnvnvnnn..i. 76 to* — DE4O
11 43803~78 "REINFORCEMENT, steering shaft —upper................ 76 & 77 — DE40
12 43805—78 LOCK PLATE, supportblock.......covveiiiiiiiinnnnn. 76 to * — DE40
13 43808-78 REINFORCEMENT, steering shaft —lower................ 76 to * — DE40
14 47585~75A  ARM, steering gear.. ... .....couiuiiiiriiiereninncanannn 76 to * — DE4Q
15 4759675 "CLAMP, steering column support block ................... 76 to * — DE40
e 16 57066—68 LOCKNUT, steeringgearendcap............... RO 76 to * — DE40
(. 17 5706768 NYLON BUSHING, steeringshaft . ...............cooinitn 76 to * — DE4Q
18 5707068 DUST SEAL ..ottt ittt e cieirea i vnnaanns 76 to * — DE40
19 57071-68 ADJUSTING SCREW, steeringwormgear.................. 76 to * — DE40
20 57074—68 SEAL, end Cap ...oviie it et 76 to * — DE40
21 5707569 STEERINGWHEEL, black .......ccoiiiiiiniiiiiinnnnn, 76 to * — DE40
22 5707668 END CAP . ..ottt it it te et et " 76 to * — DE40
23 5707767 DUST COVER, steering gear ............coeveeeeeeece.i. 16t0* —DE40
: 24 57081-67 OIL SEAL, steeringshaft............coooiviiiiiiiiiias 76 to * — DE40
25 5708267 SET OF TWO BEARINGS AND CUPS, worm shaft .......... 76 to * — DE40
26 57084—67 GASKET, Side COVer.....vveirineeereniienannninannnns 76 to * — DE40
27 5708867 SIDE COVER ...t i it i ittt ie e iareeanaes 76 to * — DE40
28 57090-67 FILLER PLUG ... it iiiiiiee e 76 to * — DEA4O
29 57098-75 CARD HOLDER ASSEMBLY ...t iiiiennns 76 to * — DE40
. 30 . 57135-75A SUPPORT BLOCK, steeringcolumn............vcaennnasn 76 to * — DE4O
e 31 5722675 STEERING GEAR ASSEMBLY ....iiiiiiiiiiiiiiiiennen. 76 to * — DE40
RN 32 57227—-75A  SHELL, steeringcolumn..........cooviiniienneennennnan. 76 to * — DE40
i NOTE: For increased reliability, 1976 and 1977 models should be updated to 1978
vehicle specifications by installing the following Kit:
57053-78 STEERING GEAR KIT . evveriirarirrcierinntannnnnnnnns 76 to * — DE40
Consists of: .
3783 BOLT, 1/4-20 x 1-3/4 hex. washer hd. (2)

43805~78 LOCKPLATE .
57135-75A  SUPPORT BLOCK

NOTE: Asterisk (*) indicates part is used for latest modei year shown on cover.
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FRONT HOUSING

INDEX PART

NO. NO. NAME USED ON

1 2745 SCREW, 1/4-20 x 3/4 self tapping truss hd. (4)............ 76 to * — DE40 -

2 6150W WASHER, 3/16 x 3/8x 1/16 (8)..... v iiiiinanenanen 76 to * — DE40

3 7415 RUBBER WASHER, 3/8x1-1/8x1/8(2)........ccovvant. 76 to * — DE40

4 7416 . RUBBER WASHER, 5/16 x 1-3/8 x 9/32(2) .........otvtt. 76 to * — DE40

5 8212 POP RIVET (8) .t ittt i et e ee i ii e eins 76 to * — DE40

6 8321 POP RIVET, 1/8 x1/2 x 1/4dia. hd. (2)....ovieiannantn. 76 to * — DE4Q

7 8480 POP RIVET, 3/16 x 1/2 x 5/8 dia. hd. (black aluminum) (13) Late 76 to * — DE40

8 8488B POP RIVET, 3/16 x 3/8 x 5/8 dia. hd. (black) (13)........ Early 76 — DE4D

9 8641B POP RIVET, 3/16 x 5/8 x 3/8 dia. hd. (black) (5)......... 76 to * — DE40

10 31422-72 BEVERAGE HOLDER CUP (2).. ... iii i it 76 to * — DE4Q

11 47464~76 CAUTION DECAL. ...ttt it e ieiean s 76 to * — DEA4C

12 50210~-75 FRONT HOUSING. ..... e e it 76 to * — DE40 :
13 50701—75A  FLOORMAT .. outtttt e eieee e e eec e enninennnnenanns 76 to * — DE40
14 50703-75 MOULDING, floormat..... e e e 76 to * — DE40 ;
15 53240-72 WASHER (4)........... e e e 76 to * — DE40

16 58510~76 SHIELD KIT, fronthousing.........c.oooviivriiiiiiaaan, 76 & 77 — DE40

17 58511-76 CHANNEL, trim .. ... . it eianaanas 76 to * — DEA40

18 58512-76 TRIM, channel............. N e 76 to * — DE4Q

19 58513-76 TRIM, shield edge ....... ettt aeiar e 76 to * — DE40
20 61771-72 NAMERPLATE. ...ttt ettt tre et i inen e .~ 7610 * — DEA4Q

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. ‘ 23
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FRAME, REAR SUSPENSION AND BUMPERS

N INDEX PART :
; NO.  NO. NAME USED ON
1 2004 SCREW, 3/8-16 x 2panhd. (8) .......ocvvviernnnnenn.n. 78 to * — DE40
2 2778 SCREW, No. 10-16 x 1-1/2 self tapping hex. washer hd. (8). Late 76 & 77 — DE40
3 2870W BOLT, 7/16-14 x 3 hex. Nd. (4) oeoeemen e, 76 to * ~ DEA40
4 3236B SET SCREW, 1/4-20x 1/2sockethd. (2)................. 76 to * — DE40
5 3953W BOLT, 5/16-24 x 1/2hex. hd. (8) .uvunenneeenannennn. Early 76 — DE40
6 3987 BOLT, 5/16-18 x 3/4 hex. hd. (3) ...vuvrnneenenennnonin. 76 to * — DE40
7 3991 BOLT, 5/16-18 x 7/8 hex. hd. (16) .....ouvvrnenevnnnnnn. 76 to * — DE40
, 8 3996 BOLT, 5/16-24 x 7/8 hex. hd. (2) ..ovvuiveneennnnn. ... Late 76 to * — DE40
| 9 4253 BOLT, 7/16-20 x 3-1/2hex, hd. (2).... i ivriinnnnnnn. 76 to * — DE40
; 10 5230 SCREW PIN, 1/4-28 x 7/8 seat hold-down (2).............. 76 — DE40
:‘ 11 6334 WASHER, 7/16 x 15/16 x 1/16 (8). .. . .evvvinenannnn. .. 76 to * — DE40
‘ 12 6701 WASHER, 3/8 x 13/16 x 1/16 (8) (8 — u-bolt — Late 76 &
72+ 11172 TS Late 76 to * ~ DE4D
13 6702 WASHER, 5/16 x 11/16 x 1/16 (17) (11 — Late 76 & later)... 76 to * — DE40
14 7041 LOCKWASHER, 5716 (9) ...t u vttt eaeeaee, 76 to * — DE40
15 7068 LOCKWASHER, 1/2........ P 76 to * — DE40
e 16 7415 RUBBER WASHER, 3/8x 1-1/8 x 1/8 (4) ..o vevnennn.. 76 to * — DE40
R 17 7506 LOCKNUT, 3/8-24 x 3/8 x 9/16 hex. (8)....... s Late 76 & 77 — DE40
AInie 18 7632 SPEED NUT, bumpers (8). .....cooiiie e, 76 to * — DE40
N 19 7644 JAMNUT, 1/2-20 X 5/16 X 3/4h€X. (2)nevveeneeanennnn.. 76 to * — DE40
: 20 7739 - LOCKNUT, 5/16-18 x 11/32 x 1/2 hex. (8)(2 — Late 76 & 77) .
(10 =78 & later) . . ..ot 76 to * — DE40
21 7748W NUT, 5/16-18 x 1/4x 1/2hex. (9).uennneninnirannaennnn. 76 to * — DE40
22 7775 LOCKNUT, 3/8-24x7/16 x 9/16 heX. (8)....oevnevnneenn. Early 76; 78 to * — DE40
23 7812W LOCKNUT, 1/2-20 x 5/16 X 3/4heX....vuvneenenennnnnn.. 76 to * — DE40
24 7825 LOCKNUT, 7/16-20 x 7/16 x 5/8 hex. (2). ......vevnnnnn.. Late 76 to * — DE40
25 7827W LOCKNUT, 7/16-14 x 7/16 x 5/8 hex. (6) (4 — Late 76 &
121 G S TP 76 to * — DE40
: 26 8641B POP RIVET, 3/16 x 5/8 x 3/8 dia. hd. (black) (26)."vnnnn. 76 to * — DE40
. 2] 11422 ’ GROMMET, bag holder to body and frame ( ) AN 76 to * — DEA40Q
N 28 4156577 MOUNTING SHIM, u-bolt (2)......vtvirieneinenannnnn.. 77 — DE40
2 41783-75 U-BOLT, SWINZ A (4) . . nve e ettt 76; 78 to * — DE40
30 4178377 U-BOLT, swingarm (4).......ooi i iiiiiiaenann. 77 — DE40

31 4380378 STEERING SHAFT REINFORCEMENT, upper (Brake Kit)... 76 & 77 — DE40
32 43808-78 STEERING SHAFT REINFORCEMENT, lower (Brake Kit)... 76 & 77 — DE40

33 47099-77B FRAME . o it i i e s iai e iiaeennns 76 to * — DE40
34 47403-75 PAD, body SUPPOrt....vvetert it iei i iieiaeerienas 76 to * — DE40
35 47437--75 PAD, u-bolthracket (4). .. ..., 76 to * — DE40
36 5022675 HOOK PAD, body mounting (4)..........coiviiiiinennnn, 76 to * — DE40
37 5022775 LOOP PAD, body mounting (4). . .. ...t ... 76to* —DE40

: 38 5057875 FLOORBOARD (2) .. tiie it e e e aaes 76 to * — DE40

| 39 50700—-75 FLOOR TUNNEL ... .ot i 76 to * — DE40

40 50702—75A  FLOORMAT (2). .. oot i it e e e e 76 to * — DE40

41 52069—75A  PAD, seat and body mounting (4) (2 - 78 & later) .......... 76 to * — DE40

42 52408-78 PAD, seat and body mount (4) ..........ccoiiiiiiiinnnnnnn 78 to * — DE40Q

‘ 43 54585-75 SHOCK ABSORBER (2) ..o vvieeiee et 76 to * — DE4Q

. 44 54586—75 SWING ARM, right. .. oot i i e 76 to * — DE40
e 45 5458775 SWING ARM, left . ... i e 76 to * — DE40

46 54595~75 BUSHING, swingarm (2)......... i, 76 to ¥ — DE40
47 54598—75 END, sway bar{2) .......coiuiiiiiii i 76 to ¥ — DE40Q :
48 5459975 ROD, SWaY Bar ... ..eette et e e, 76 to * — DE40
49 54640—75  SPRING (2).. . uunerieii et e 76 to * — DE40 |
50 82852-75 BRACKET, u-bolt (2)...... ..o i 76; 78 to * — DE40 |
51 82852-77 BRACKET, u-bolt (2). ..o 77 — DE40
52 91015-75 END CAP, bumper channels (4)........c.oiviinnnennnn... 76 & 77 — DE40
53 91025-75A CHANNEL, rearbumper..........coiiiiiiiiiniinnnnn. 76 to * — DE40
54 91026-75 RUBBER INSERT, rear bumper channel................... 76 to * — DE40
55 91035~78 END CAP, bumperchannel (4)............coiiieiivven... 78 to * — DE40
56 91102-75 SUPPORT, frontbumper (2) ..........cviirreinnnnnn. .... FEarly 76 — DE40
57 91102-76 SUPPORT, front bumper (2)............. v et e, Late 76 to * — DE4Q
58 91115-75A  CHANNEL, frontbumper.........ccoviiiineinennann.... 76 to * — DE40
59 9111675 RUBBER INSERT, front bumper channel .................. 76 to * - DE40 :
60 9567142 SCREW, No. 10-x 1-1/2 self tappingpan hd. (8) ........... Early 76 — DE40 ;

NOTE: Asterisk (*) indicates part is used for latest mode!l year shown on cover. 25
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SEAT BRAKE

INDEX PART .
NO. NO. NAME USED ON
1 515 COTTERPIN, 1/16dia. X 1/2(7) . oovieneeee e Late 76 & 77 — DE40
2 2818 BOLT, 5/16-18 x 1-1/2hex. hd............. ... ... ..., Late 76 & 77 — DE40
3 4254 SCREW, “‘L’* shape, 5/16-24 x 1-7/8 (2).. ..o ovvennn .. Late 76 & 77 — DE40
4 4270 BOLT, 5/16-24 x 4-1/2 hex. hd. (drilled thread end) ....... Late 76 & 77 ~ DE40
5 6220W WASHER, 1/4x 7/16 X 1/32. .. @i e Late 76 & 77 — DE40
6 6333 WASHER, 5/16 x 7/8 x 5/64(2). .. .......oiiiiiiiii... Late 76 & 77.— DE40
7 6375B WASHER, 3/8x9/16x 1/32(3).....coviieineii ... Late 76 & 77 — DE40
8 7728 CASTLE NUT, 5/16-24 x 15/32x 1/2hex....covvveein... Late 76 & 77 — DE40
9 7740 LOCKNUT, 5/16-18 x 1/4x 1/2heX........ccvveviiiin. Late 76 & 77 — DE4Q
10 7753 NUT, 5/16-24 x 1/4 x 1/2hex. ...oovviiiininniinn s, Late 76 & 77 — DE40
11 8858 BALL, cam lever (2) .....covuriiiiiiin e eiaanennns Late 76 & 77 — DE40
12 11015 RETAINING RING, lockoutknob............... ... ... Late 76 & 77 — DE40
13 11105 O-RING, rod lever (2). ....ouuiiiiiiiiiiiiiinriienannnns Late 76 & 77 —DE40
14 2681467 CONTACT BUTTON, plungerplate. ... ................... Late 76 & 77 —DE40
15 27291-32 SPRING, lockoutknob.......... .. ... ... L, Late 76 & 77 — DE40O
41621-76 DISC BRAKE ASSEMBLY (seatbrake) ..........ccvvvunn.. Late 76 & 77 — DE40
16 41834—-67 SPRING, plunger arm (2).....cvoneirriiniiierinenrannas Late 76 & 77 — DE40
17 42269-30 CLEVISPIN, plunger armrod. .. ....ooevnveivneninennnnnn Late 76 & 77 — DE40
18 42330-71 CLEVIS, rodend.. .. ..ottt it Late 76 & 77 — DE4Q
19 52056—72A  CAUTION LABEL. ... ... .ot Late 76 & 77 — DE40
20 5231176 CABLE, rod levertobrakecam.......................... Late 76 & 77 — DE40
21 52313-76 LEVER, rodand brakecable .......................... .. Late 76 & 77 ~ DE40
22 52315-76 CAM, discbrake.........oiiiiiiiiiii it iiiaainnn Late 76 & 77 — DE40
23 5231776 ROD, plunger arm. .. .. .couiviii it e eee s Late 76 & 77 — DE40
24 52319-76 CLEVISPIN, plungerarm. ......ccoitiiieiiiiiinennnn.. Late 76 & 77 — DE4Q
25 52320-76 KNOB, lockout ......cooi i i Late 76 & 77 — DE40
26 52321-76 CLEVIS PIN, tockoutknob.......... ... ..., Late 76 & 77 -~ DEA40
27 52322-76 PLUNGERPIN ... ... i, PRI Late 76 & 77 — DE40
28 5232376 ROD, plunger arm spring. .......coviviir i eiannnnn. Late 76 & 77 — DE4Q
29 52324-76 BUSHING, plunger ....c.ovt ittt iaiaee e Late 76 & 77 — DE4C
30 52325-76 PLUNGER ARM. .. ... .. i s Late 76 & 77 — DE40
52327-76 SEAT BRAKEKIT ................. e, Late 76 & 77 —- DE40
31 73092—61B  CLEVISPIN, brake cable (2).........cvoiiiiiiiiininnn, Late 76 & 77 — DE40
32 89465-74 SPACER, rod leverbolt................ccciiinin.. Late 76 & 77 — DE40
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SEATS — OLD STYLE
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INDEX PART
NO. NO. NAME USED ON
NOTE: For greater service reliability, we recommend updating your vehicle with
the imporovement parts listed on the next page.
1 2605 SCREW, 5/16-18 x 1-3/4 Pozidriv pan hd. (16)............. Early 76 — DE4Q
2 3987 BOLT, 5/16-18 x 3/4 hex. hd. (16) .. cvvvvererenannnnn.. Late 76 & 77 — DE40
3 7041 LOCKWASHER, 5/16(8)...cuuriiiiiiiviiiiiinnanannnnn Early 76 ~ DE40Q
4 52048--75 COVER, seatbackpad (2) .......ccciirrreerinninnnnnnnn Early 76 ~ DE40
52048-76 COVER, seatbackpad (2) .....ovviiieniiiiniinnnnnann.. Late 76 & 77 — DE4Q
5 52191~75 SEAT BACK PAD (2) ..t viiiiit e ite i e ieeiiieeeanns Early 76 — DE40
52191-76 SEAT BACK PAD (2) .- - cvvr it et i ci e ienneeeannn Late 76 & 77 — DE40
6 52193-75 SEAT CUSHION (2). .ot viiiie i et iii e e Early 76 — DE40
52193-76 SEAT CUSHION (2). ..o oi ittt ii e Late 76 & 77 — DE40
7 52221-76 PAD (B) et e e e 76 & 77 — DE40
8 52670-75 SEAT SUPPORT WITH HANDRAIL, right ................. Early 76 — DE40
52670-76 SEAT SUPPORT WiTH HANDRAIL, right ................. Late 76 & 77 - DE40 -
9 5267275 SEAT SUPPORT WITH HANDRAIL, left .................. Early 76 — DE40
52672-76 SEAT SUPPORT WITH HANDRAIL — left ................. Late 76 & 77 — DE40
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SEATS — NEW STYLE

INDEX PART .
NO. NO. NAME USED ON
1 559 COTTERPIN, 1/8dia. x1-1/4(2).....ovreeriieinnnnnn, 76 to * — DE40
2 2500 SCREW, 1/4-20 x 1 Pozidrivtrusshd. (4)................. 78 to * — DE40
3 2577 SCREW, 1/4-20 x 7/8 Pozidrivpan hd. (4)................ 76 & 77 — DE40
4 2821 BOLT, 1/4-20x 2-1/4 hex. hd. (4)..ccevvrueernnenannnnnn 76 to * — DE40Q
5 3787 BOLT, 1/4-20x3/4hex. hd, (4) ..cvvveniiiiiiiiinannn, 76 to * — DE40
6 3978 BOLT, 5/16-18 x 3/4 hex. hd. (16) . vovvveveivnenennnn.. Late-76 to * — DE40
7 6253W WASHER, 1/8 X 3/8 X 1/16 (8) v e vreeaeiannnaanannnns 76 to * — DE40
8 6701 WASHER, 3/8 X13/16 X 1/16 (2). .« e ivveriniinnnaneniennns 76 to * — DE40
9 6703 WASHER, 1/4 X5/8 X 1/16(8)scuuuueeineaeenearannanann 76 to * — DE40
10 7686 LOCKNUT, 1/4-20x 5/16 x 7/16 hexX. (8).ceuvvvervnnennnn 76 to * — DE40
11 52048-76 COVER, seatbackpad (2) ......ccoiiiiiiiniiniiiannna, Late 76 to * —~ DE4Q
12 52191~76 SEAT BACK PAD (2)etvtiineitiiieiieiiiiineneaaaannens Late 76 to * — DE40
13 52193-76 SEAT.CUSHION (2) e vrveenriiiiaieeeiiceneennnaaanenn L.ate 76 to * — DE40
14 52221-76 LY T Pt 76 to * — DE40O
15 5240278 SEAT LOCK (2). e veeereeieiiiennassennneseeennsnnnnnns 76 to * — DE40
16 5240378 BRACKET, seatfront —left (4). ......c.viiuriiiianennnn. 76 to * — DE40
17 5240478 BRACKET, seatfront —right (4).......coiiiviiennennnnn. 76 to * — DE4Q
18 52405-78 BRACKET, seat 1ock (2). .. vviviiii it ieiiiii e 76 to * — DE40
19 52406-78 CLEVISPIN, seat lock (2)...ovvrvrinrinnieenienennnns. 76 to * — DE40
20 5240778 SPRING, seat 10CK (2) .. o ieiiriiiiii it i iiineaniaes 76 to * — DE40
21 52408-78  PAD, seat (4) ........ U 76 to * — DE4Q
22 52670~76 SEAT SUPPORT WITH HANDRAIL, right ................. Late 76 to * — DE40
23 52672-76 SEAT SUPPORT WITH HANDRAIL, left.................. Late 76 to * — DE4Q

52451-78

NOTE: For increased reliability, 1976 and 1977 models should be updated to 1978
vehicle specifications by installing the following Kit: :

SEAT LOCK KIT, frontandrear (2) ...ovvvvveennnnannnnn. 76 to * — DE40
Consists of:
559 COTTER PIN, 1/8 dia. x 1-1/4
2577 SCREW, 1/4-20 x 7/8 Pozidriv pan hd. (2)
2821 BOLT, 1/4-20 x 2-1/4 hex. hd. (2)
3787 BOLT, 1/4-20 x 3/4 hex. hd. (2)
6253W WASHER, 1/4x3/4 x1/16 (2)
6701 WASHER, 3/8 x 13/16 x 1/16
6703 . WASHER, 1/4 x 5/8 x 1/16 (2)
7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (4)

52402-78 SEAT LOCK
5240378 BRACKET, seat front ~ left (2)
52404-78 BRACKET, seat front — right (2)

5240578 BRACKET, seat lock
5240678 CLEVIS PIN, seat lock
5240778 SPRING, seat lock
52408-78 PAD, seat (2)

oy

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.
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BODY AND BAG HOLDER

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

s INDEX PART

; NO. NO. NAME USED ON

L . 1 2500 SCREW, 1/4-20 x 1 Pozidriv trusshd. (4)................. 78 to * — DE40
AN 2 2577 SCREW, 1/4-20 x 7/8 Pozidrivpanhd, (4) ................ 76 & 77 — DE40

! 3 2745 SCREW, 1/4-20 x 3/4 self tapping Pozidriv truss hd. (4).... 76 to * — DE40

i 4 3974HW BOLT, 5/16-24 x 3/4hex. hd. (2) ..ovvrnrinnnnaiannnn.. 76 to * — DE40
5 6228W WASHER, 1/4x 1/2Xx 1/16{(4).. .. oi e iiiiiiannnnn, Early 76 — DE40

; 6 6253W WASHER, 1/4x 3/4X 1/16(4). ..o, 76 to * — DE40

i 7 7036 LOCKWASHER, 1/4(4) ... i iiiiiiiiiiiiiieicieannnnns 76 to * — DE40

: 8 7041 LOCKWASHER, 5/16 (2). ...t i it 76 to * — DE40

9 7415 RUBBER WASHER, 3/8 x 1-1/8 x1/8(4)................. 76 to * — DE40

10 7737W ACORN NUT, 1/4-20x 15/32 x 7/16 hex. (4).....vvvuunn.. 76 to * — DE40

11 8321 POP RIVET, 1/8 x 1/2 x 1/4 dia. hd. (aluminum) (16)...... 76 to * — DE40

12 8685 POP RIVET, 3/16 x 1/2 x 3/8 dia. hd. (18)..........cu... 76 to * — DE4Q

13 11085 RETAINER WASHER, bag well stud (8).......... P 76 to * — DE40

14 11422 GROMMET, bag holder to body and frame (4)............... 76 to * — DE40

15 11702 STUD, bagwell (8). ..t 76 to * — DE40Q

16 11703 RECEPTACLE, bagwell stud (8)..............ccoue. ... 76 to * — DE40

17 31431-75A  TEE & GOLF BALL HOLDER ....iviiiirivinrennnnnn. 76 to * — DE40

18 5021277 GROMMET, body —front................................ 77 to * — DE40

19 5021378 BODY, without chargerplug...........coovoiiiiai... 76 to * — DE40

20 50226~-75 HOOK PAD, body mounting (4)........coooiinniinnanannn. 76 to ¥ —~ DE40

21 5022775 LOOP PAD, body mounting (4). .......cvvrinnnennnn..s 76 to * — DE40

22 52069-75A PAD, seat and body mounting (2 — 78 & later) ............. 76 to * — DE4Q

23 52408--78 PAD, seatmounting (4).........viiriiiiiiiiiiinnnnn. 76 to * . DE40

24 53470-71 BAGCARRIER ... ... i 76 to * — DE4D

25 53498-71 BRACKET, bagcarrier (2) .. ......oovneiiiina... 76 to * — DE40

26 53500--75 BAG HOLDER, complete..............c.o i, 76 to * — DE40

27 - 53501-~75A  SUPPORT TUBE ASSEMBLY ......... ..., 76 to * — DE4Q

28 53574-75 BAG WELL (2). ... 76 to * — DE40

29 61771-72 NAMEPLATE. . .. i it et 76 to * — DE40
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BATTERIES :

- INDEX PART ’
| NO. NO. . NAME : USED ON ;
= |
1 6703 WASHER, 1/4 % 5/8 x 1/16 (4). ...\ \oiieiiiieinanns, 76 to * — DE40 :

2 8lloW WING NUT, 1/4-20 (8)«-evenneeneaneinennaneaneaannnnn 76 to * — DE40

3 4373347  FELTWASHER (12)...tuottintnininniiininnenennnns, 76 to * — DE40

: 4 66007-63  BATTERY, dry (6)...c.eovrorranenreneneuaieannnenns 76 to * — DE40 g
0 5  66560—75  ROD, battery hotd-down — 2% (2).........oeonnenennnn.n. 76 to * — DE40

: 6 6656175  ROD, battery hold-down — 1% (2)......ouvuunnnueninnnn.s 76 to * — DE40 ;
7 66564—75  CHANNEL, battery hold-down (2) ... ...........oouenennn. 76 to * — DE40 ,
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NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 35
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BATTERY CHARGER
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BATTERY CHARGER (OLD STYLE)

INDEX PART
NO. NO. NAME USED ON .
1 2807 SCREW, No. 8-32 x 1-1/2 Pozidrivhd. (2) ................ 76 to * — DE40
2 2808 SCREW, No. 8-32 x 3/8 Pozidrivhd. (2).................. 76 to * — DE40
3 6603672 CHARGER PLUG RECEPTACLE (for D.C. cable)......... 76 to * — DE40
4 66043—72 SPEED NUT, charger plug receptacle (4). ................. 76 to * — DE40
5 66063—69B  D.C. CABLE AND PLUG (two prong).....ccovvvvveennnnn. 76 to * — DE4O
6 66070—72 SPRING CLIP, charger plug receptacle (2)................ 76 to * — DE40
7 6649367 A.C. EXTENSIONCORD ......coiiiiii i ieieiaans 76 to * — DE40
8 66501—69 A.C. CABLE AND PLUG (three prong) ........c.ccoveennn 76 to * — DE40
9 66502—69 BUSHING, chargercable (2).........ciiieneviiininneenn. 76 to * — DE40
10 66503—69 FUSE RECEPTACLE, withwires (2) .......covvvieennnn.n 76 to * — DE40
11 66504—69. TIMERKNOB. .. .. i it eiceaaaee e 76 to * — DE40
12 66505—-69 HEAT SINKWITHDIODE ........ ..ot 76 to * — DE40
13 6650669 AMMETER .. .. it ettt 76 to * — DE40
14 66507—-69 L1 3 P 76 to * — DE40
15 66508—69 FUSE, 30 AMp. (2)..vetiiie ittt it e e iiieeaaaes 76 to * — DE40
16 6650969 CAPACITOR, 20.5mfd. .. ... ..ottt 76 to * — DEA40
17 66512—69 TRANSFORMER ... ... et i e e 76 to * — DE40
18 66513—69 CASE, battery charger........oitiiiiin it 76 to * — DE40
19 66514—69 CAPACITOR, 0.5mfd. ... ..ot 76 to * — DE40

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 37
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BATTERY CHARGER (NEW STYLE)

INDEX PART )

NO. NO. NAME : USED ON
1 2807 SCREW, No. 8-32 x 1-1/2 Pozidriv hd. (2)................ 76 to * — DE40
2 23808 SCREW, No. 8-32x 3/8 Pozidrivhd. (2).................. 76 to * — DE40
3 38712-68 CLAMP, diode to receptaclecable ....................... 76 to * — DE4D
4 66036—72 CHARGER PLUG RECEPTACLE (for D.C. cable)......... 76 to * — DE40
5 66043—72 SPEED NUT, charger plug receptacle (4).................. 76 to * — DE40
6 66063—698  D.C. CABLE AND PLUG (tWO prong). .. ....oovvunvnnnn... 76 to * — DE40
7 66070—72 SPRING CLIP, charger plug receptacle ................... 76 to * — DE40
8 66493—67 A.C. EXTENSIONCORD ........coviiieeennnnnnnn, 76 to * — DE40
9 66500—-69A BATTERY CHARGER, portable 36 V. . ................... 76 to * — DE40Q

10 66501-76 A.C. CABLE AND PLUG (three prong) ................... 76 to * — DE40
11 -66502—69 BUSHING, D.C. cable..........c.ooieiiiinnn... 76 to * — DE40
12 6650469 TIMERKNOB. . ... 76 to * — DE40
13 6650576 HEAT SINKWITHDIODE .......... ..o, 76 to * — DE40
14 66506—69 AMMETER ..o e 76 to * — DE40
15 66507—69 TIMER. . 76 to * — DE40
16 66512—76 TRANSFORMER ..ot i, 76 to * — DE40
17 66513—-76 CASE, battery charger..........oooveeeneennnnnnnin.. 76 to * — DE40
18 66515--76 FUSE ASSEMBLY . ...ttt et 76 to * — DE40
19 66516-76 CAPACITOR, 6mfd. ...ttt nie e, 76 to * — DE40
20 66517—-76 BUSHING, A.C. cable........o.oiun .. 76 to * — DE40
21 66518—76 PLUG, D.C. cable (replacement) ..........coovvuruunn. .. 76 to * — DE40
22 69626—75 WIRE, solfenoid F to charger ptug (red).................... 76 to * — DE40
23 6962775 WIRE, solencid B to charger plug (black). ................. - 76 to * — DE40Q

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. ] 39
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WIRING

INDEX PART :
NO. NO. NAME USED ON
1 9857 WIRE TERMINAL, ring type — No. 10 hole —#16-22 wire... 76 to * — DE40
2 9859 WIRE TERMINAL, ring type — 5/16 dia. hole —#16-22 wire. . 76 to * — DE40
3 9866 WIRE TERMINAL, ring type — No. 10 hofe —#10-12 wire... 76 to * — DE40
4 9868 WIRE TERMINAL, ring type —~ 5/16 dia. hole — #10-12 wire. 76 to * — DE40 -
5 10006 - CABLE STRAP . ... ittt it e it ieeanss 76 to * — DE40
6 4153278 WIRE, solenoid Btosnap switch...............oviiiiiat. 78 to ¥ — DE40
7 69620-75 WIRING HARNESS, ignition switch....................... 76 to * — DE40Q
8 6962275 WIRE, solenoid Btobuzzer ...........coviiiiiiiiiinnn.. 76 to * — DE40
9 69623-75 WIRE, solenoid Ffosolenoid R........... ..o a..... 76 to * — DE4Q
10 69624—75 WIRE, solenoids F & B to micro switch (2)........... PO 76 — DE40
1 69625-75 WIRE, solenoid Bjumper.............cciiiiiiiiiinnnnn., 76 to * — DE40
12 69626—75 WIRE, solenoid F to charger plug (red).................... 76 to * — DE40
13 69627-75 WIRE, solenoid B to charger plug (black). ................. 76 to * — DE4Q
14 69628—75 WIRE, resistor (4).....coovverinnnn... e 76 to * — DE40
15 70195-69A  CABLE, solenoid B to battery negative.................... 76 to * — DE40
16 70199-63B CONNECTOR CABLE, battery (5)......covveineinnenann.. 76 to * — DE40
17 7035172 WIRE, motor A2terminal....... ... iinineinnnnnn. 76 to * — DE40
18 70463—71A  CABLE, solenoid F to battery positive ................... 76 to * — DE40
19 70465-67 WIRE, motor Al, S1 & S2terminals............covuuven.. 76 to * — DE40
20 70584—69 INSULATOR, flagterminal .. ..........ccoviieninnnnnnnn 76 to * — DE40
21 70589—69 INSULATOR, straight terminal.............. ..o oiiuat.. 76 to * — DE4Q
22 71749-75 BRUSH CABLE ASSEMBLY .....ioiiiiiiiiiiinneiaannns 76 to * — DE40
23 7177477 INSULATOR, straight terminal — snap switch wires (2)..... 77 to * — DE40Q
24 71775=77 WIRE, solenoid Ftosnapswitch...........coiveiiinn... 77 to * — DE40
25 7177677 WIRE, solenoid B to snap switch.......................L. 77 — DE40

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 41
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SWITCHES
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SWITCHES — OLD STYLE

45

INDEX PART
NO. NO. NAME USED ON
NOTE: For greater service reliability, we recommend updating your'vehicle with
the improvement parts listed on the next page.
1 2338 SCREW, No. 4-48 x 2 Pozidriv pan hd. (2) ..ouvvvnvnnn... 77 — DE4Q
-2 2665 SCREW, No. 10-24 x 5/8 Pozidriv pan hd. (2) ............. 76 — DE40
3 2727 SCREW, No. 6-32 x 1-3/4 Pozidriv pan hd. (2)............. 76 — DE40Q
4 3787 BOLT, 1/4-20x 3/4 hex. hd. (2)(5 = 77)euvenenunnunnnnns 76 & 77 — DE4Q
5 6703 WASHER, 1/8 X 5/8 X 1/16 (3)e ceeerrenieeninnnnain.. 77 — DE4Q
6 6716 WASHER, NO. 10X 1/2X3/64 (2)ee.veueenenniiinnnnnnn.. Late 76 — DE40
7 7041 LOCKWASHER, 5/16 (4)....... e iaeaaaaaan 76 & 77 — DE40
8 7118 LOCKWASHER, No. 10 internal tooth (2).................. Early 76 — DE40
9 7127 LOCKWASHER, 5/16 internal tooth...........cvununn.... 76 & 77 — DE4Q
10 7130W LOCKWASHER, 3/8 internal tooth..............coouun.... 76 & 77 — DE4Q
i1 7142 LOCKWASHER, 3/4 internal tooth.................... .... 76 & 77 - DE4Q
12 7242 LOCKWASHER, 5/8 external tooth ...............cc...... 76 & 77 — DE40
13 7560 NUT, No. 4-48x3/32x 1/4 hex. (4).covvvnenininninn.... 77 — DE40
14 7590 NUT, No. 6-32x 1/8 x 5/16 hex. (4).....vuennn.... PR 76 — DE40
15 7620W LOCKNUT, No. 10-24 x 1/8 x 3/8 hex. (2)eeuevvuenin.i .. Early 76 — DE40
16 7686 LOCKNUT, 1/4-20%x 5/16 x 7/16 hexX. (2)evonvvunuunnnn... 76 & 77 ~ DE4Q
17 7742 LOCKNUT, 1/4-20x 7/32 X 7/16 hex. (3)eueueueneninen... 77 — DE40
18 7744 JAMNUT, 5/16-24 x 3/16 x 1/2 hex. (9) (6 — 77)ervn'vnnn... 76 & 77 — DE4Q
19 7800W LOCKNUT, 3/8-24 x 5/16 X 9/16 heXe.ovvvvevninnnnnn... 76 & 77 — DE40Q
20 7855W LOCKNUT, 3/4-16 x 13/32 x 1-1/8 hex. (2)...vevuennn... . 76 & 77 —DE40
21 7998 LOCKNUT, No. 10-24 x 13/64 x 3/8 hex. (2).euveeninen... Late 76 — DE40
22 71445-75 PLATE, ignitionswitch ..............cooviiiinnnniann.. 76 & 77 — DE40
23 71506—63 SNAP SWITCH .o ot 76 — DE4Q
24 71506—77 SNAP SWITCH .. .o e e e 77 — DE40O
71740-75 SPEED CONTROL SWITCH, complete .................... 76 - DE40
71740-77 SPEED CONTROL SWITCH, complete .......ovunuenn... 77 — DE4Q
25 7174175 BASE PLATE «.i ittt e e e e 76 — DE40
26 71741-77 BASE PLATE ..ttt ittt 77 — DE4Q
27 7174275 CONTACT SCREW (5) (6 — 77)) e cevevemeeeeneeeenaannnnns 76 & 77 — DE40Q
28 7174375 BUSHING ... e e e e 76 & 77 ~ DE40
29 7174475 PIVOT SHAF T i e e e 76 — DE4Q
30 7174477 PIVOT SHAF T. .o e e e 77 — DE40
31 71746-75 CONTROL LEVER ..ttt ittt iiie i i eeeaeiaaann 76 — DE40D
32 71746-77 CONTROL LEVER ..« ettt ittt ieeeeeerceeaanas 77 — DE40
.33 7174775 BUSHING ..ot e e, 76 & 77 — DE40
34 7174875 PLATE, brush................ ... ... ... e, 76 — DE40
35 71748-77 PLATE, brush. ... i 77 —- DE40
36 71749-75 BRUSH ASSEMBLY.....coiiiiiiiiii i, 76 & 77 — DE4Q
37 71750-75 BRUSH, withwire..... ... ... i i, 76 & 77 — DE4Q
38 71752-75 SPRING.....c..coi.L et cieiaieaaa 76 & 77 — DE4Q
39 71753-75 NUT, brushassembly............ociiiinninnnna.. 76 & 77 - DE40
40 71757-77 STUD, adaptor (adapts 71740—77 to 1976 cars)............. 76 — DE40
41 71761-75 SPACER; snap switch (2)......ooiiii v, 76 — DE40
42 71762—75 IGNITION SWITCH ... ..o e 76 & 77 -~ DE40
43 71765-75 KEY, ignition switch.................coiiiinineni.... 76 & 77 — DE40
44 71772-77 CONNECTOR TAB, base plate contacts .................. 77 — DE4O
71773-77 SPACER, snap switch (2)......ccieiiiiniiininnrannnnn., 77 - DE40
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SWITCHES — NEW STYLE

INDEX PART
NO. NO. NAME USED ON
NOTE: !mproved Speed Switch Kit'can only be installed on vehicles with improved
oo Brake Kit already installed. .
' 1 2556 SCREW, No. 6-32 x 1 Pozidrivpanhd. (2)................ 76 to * — DE40
2 37678 BOLT, 1/420 x 5/8hex. hd. (2) ......coovnnninnniiannnnn 76 to * — DE40
3 3787 BOLT, 1/4-20 x 3/4hex. hd. (7) ... oiiviniiiiiiininins 76 to * — DE40
4 6703 WASHER, 1/4x5/8x1/16(3)...uenneiereiinniaianss 76 to * — DE40
5 7041 LOCKWASHER, 5/16 (4)...vveriiiiiiiiiaaeeaaaannns 76 to * — DE40
6 7127 LOCKWASHER, 5/16 internal tooth.....................0e 76 to * — DE40
7 7130W LOCKWASHER, 3/8 internal tooth........................ 76t0*— DE40
8 7142 © LOCKWASHER, 3/4 internal tooth................couvienn 76 to * — DE40
9 7242 LOCKWASHER, 5/8 external tooth .. ............coovvne 76 to * — DE40
10 7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (6)............. ..t 76 to * — DE40
11 7742 LOCKNUT, 1/4-20x 7/32x7/16hex. (3).....ooiciiettnn 76 to * — DE40
12 7744 JAMNUT, 5/16-24 x 3/16 x'1/2hex. (10) ............eont. 76 to * — DE40
13 7800W LOCKNUT, 3/8-24x 5/16 x 9/16hex................cootn 76 to * — DE40
14 7855W LOCKNUT, 3/4-16 x 7/16 x 1-1/8 hex. (2).....ccvvennnnns 76 to * — DE40
15 60031-61 LOCKNUT, No. 6-32x 5/16hex. (2)..........covveennnn 76 to * — DE40
16 71445-75 PLATE, ignition switch ........ciiiiiieiiiiinnenean 76 to * — DE40
: 17 71742-75 CONTACT SCREW (6) . ceivtieiiii i rnanannnees 76 to * — DE40
18 71700-77 CONTACT PLATE ASSEMBLY ... ..iiiiiiiiiiiiiianaens 77 to * — DE40
] Consists of:
6702 WASHER, connector tab screw, 5/16 x 11/16 x 1/16
- 7041 LOCKWASHER, connector tab screw, 5/16
7127 LOCKWASHER, base plate, 5/16 internal tooth
7744 JAMNUT, contact screw, 5/16-24 x 3/16 x 1/2 hex. (6)
71741-77 BASE PLATE
71742-75 CONTACT SCREW (6)
7177277 CONNECTOR TAB, base plate contacts
71740~77A  SPEED CONTROL SWITCH, complete .................. .. 76to* - DE4O
19 7174177 BASE PLATE L.ttt it etiaiiiieieenaanannnns 76 to * — DE40
20 71743~75 BUSHING ... ittt ie it e e tncennnaieneeans 76 to * — DE40
: 21 7174477 PIVOT SHAF T .. ittt ee e caaaansans 76 to * — DE40
22 7174677 CONTROL LEVER . ...ttt it inienanens 76 to * — DE40
23 71747-75 BUSHING & .o oo vt e et e e et e e e e tiae e 76 to * — DE4O
§ 24 71748-77 PLATE, brush. . .. oviii it i ianaaenens 76 to * — DE40O
: 25 71749-75 BRUSH ASSEMBLY. ... .ooivi it iiiin s eeeaae 76 to * — DE4D
i 26 71750-75 BRUSH, withwire.......c.oviiiiiiiniii s 76 to * — DE40
.27 71752-75 £ 4241 c 50O S 76 to * —~ DE40
; 28 71753-75 NUT, brush assembly........coiiiiniiiinneieenainnnns 76 to * — DE40
30 71762-75 IGNITION SWITCH ... e 76 to * — DE40
31 7176575 KEY, ignition switch........ ... oo, 76 to * — DE4O
: 32 71768—78 SNAP SWITCH . . .ottt e et iaiie e aannne 76 to * — DE40
33 7176978 BRACKET, snapswitch ........ooiiiiiiiiniiiane, 76 to * — DE40
34 7177277 CONNECTOR TAB, base plate contacts .................. 76 to * — DE40
NOTE: For increased reliability, 1976 and 1977 models should be updated to 1978
vehicle specifications by installing the following Kit:
71710-78 SPEED SWITCH KIT. o v it iiiiiiiiiiiieiaseenasanenns 76 to * — DE40
Consists of:
2556 SCREW, No. 6-32 x 1 Pozidriv pan hd. (2)
3767B SCREW, 1/4-20 x 5/8 hex. hd. (2)
7686 . LOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (2)
10006 CABLE STRAP

41532-78 WIRE, solenoid B to snap switch

60031-61 LOCKNUT, No. 6-32 x 5/16 hex. (2)

ST 71740—77A  SPEED CONTROL SWITCH, complete
i 71768-78 SNAP SWITCH

71769-78 BRACKET, snap switch

71775-77 WIRE, solenoid F to snap switch

N NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 45
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SOLENOIDS — OLD STYLE

INDEX PART
NO. NO. NAME USED ON
‘ NOTE: Old Style — 5 button speed switch panel, micro switch mounts to speed
: switch plate 71741-75 or 71741-77. )
NOTE: For greater service reliability, we recommend updating your vehicle with
the improvement parts listed on the next page.
1 3728 BOLT, 1/4-20x 1/2hex. hd. (8) ...vvvevvnninnniinnnen. 76 & 77 — DE40O o
2 3767B BOLT, 1/4-20x5/8 hex. hd. (7) .evvenenineniiinninnnn 76 & 77 — DE40
3 3787 BOLT, 1/4-20x 3/4hex. hd. (4) .. .cvveveineeeenininnnns 76 & 77 — DE40
4 3802w BOLT, 1/4-20x 7/8 hex. hd. (4) ..oovivrniniiininnnnnnn 76 & 77 — DE40O
5 6703 WASHER, 1/4 X 5/8 X 1/16 (4)evcnveeroeneeecunninnnannns 76 & 77 — DE4O
6 7036 LOCKWASHER, 1/4 (11)..cvniiinnriiiiiiiennnnnnes 76 & 77 - DE4O
7 7686 LOCKNUT, 1/4-20'X 5/16 x 7/16 hex. (13).. .ovvvvnnnnnn 76 & 77 — DE40O
8 7688 NUT, 1/4-20 X 7/32 X 7/16 heXe (8)«eevevenmnnnonssernnns 76 & 77 — DE40
S 9 47192-75 TRANSFER, checkchart.......ooouiiniiiiniinininn 76 & 77 — DE40
j 10 71470-63D SOLENOID, 12 V. (four terminals) ...........cccvvunnnnns 76 & 77 — DE40O
; 11 71476—66A  SOLENOID (SiX terminals) (2)s. -« veevrmmnnnsrereroseenns 76 & 77 — DE40
1 12 71480-75 STUD, speed switch. .. ...t 76 — DE40
13 71480-77 STUD, speed switch .......ciiiiiiiiiiiiiiiiiiiana, 77 — DE40 -
i 14 71740-75 SPEED CONTROL SWITCH, complete (see index).......... 76 — DE40Q
: 15 71740-77 SPEED CONTROL SWITCH, complete (see index).......... 77 — DE40
o 16 71754—77A  PLATE, solenoid mounting.........oooeeneeeeennneneenn 77 — DE40
AR 17 7175675 BUZZER. ittt it iienesieneneanaaenentnsacaenesananns 76 & 77 — DE4Q
S 18 71758-75 PLATE, resistormounting ..........oviivernnenieanenons 76 & 77 — DE40
] 19 71759~75 PLATE, resistor coils {(4).....coviiiinrieiiiiiiinnes 76 & 77 ~ DE4Q
3 20 7176375 PLATE, solenoid mounting...........coiviiineevenenenn 76 — DE4Q
21 7460175 RESISTOR COIL, firstspeed......cvvviiirereeneenannnns 76 & 77 — DE40D
22 74602-75 RESISTOR COIL, second speed.....coveveuvreennens e 76 & 77 — DE4O -
S L 23 74603-75 RESISTOR COIL, third speed. .....o.viviinieiverenenasss 76 — DE40
E 24 7460377 RESISTOR COIL, thirdspeed........ccoiiiiiieeveieennnns 77 - DE4Q
25 74893—67 CONNECTOR BAR, right angle (2)....coovivnnnaen. PN 76 & 77 — DE40
26 74894—63A CONNECTOR BAR, curved. .. ..o ciiiiiiiiii i ieneeanns 76 & 77 —DEA40

27 74895-63 CONNECTOR BAR, straight........ e 76 & 77 — DE40







SOLENOIDS — NEW STYLE

INDEX PART
NO. NO. NAME USED ON
NOTE: New Style — 6 button speed switch panel, micro switch mounts to base
plate 71754-77A.
1 3728 BOLT, 1/4-20x 1/2hex. hd. (7) ...covivieieeaannnnn.. 76 to * — DE40
2 3767B BOLT, 1/4-20x 5/8hex. hd. (7) ....ovvereuannnin. 76 to * — DE40
3 3787 BOLT, 1/4-20 x 3/4hex. hd. (6) ........cvvuvurrennn..n. 76 to * — DE40
f 4 3802w BOLT, 1/4-20 x 7/8 hex, hd. (4) ... ouveneienaanannn.. 76 to * — DE40
5 6703 WASHER, 1/4x5/8x1/16 (4)...........c..u.... e 76 to * — DE40
i 6 7036 LOCKWASHER, 1/4 (11)..... ... 0o, 76 to * — DE40
7 7686 LOCKNUT, 1/4-20x 5/16 x 7/16 hex. (15)....eeeuruen. ... 76 to * — DE40
- 8 7688 NUT, 1/4-20x 7/32x 7/16 hex. (8)....vvuseeuennnnnnnnn. 76 to * — DE40
9 4262978 CABLE GUIDE .............. e i 76 to * — DE40
10 47192--75 TRANSFER (check chart) ............0ccc0ceeivrenunnn.. 76 to * — DE40
11 71470—-63D  SOLENOID, 12 V. (four terminals) .........™.euvuuenrnn. 76 to * — DE40
12 71476—66B  SOLENOID (six terminals) (2). ......ovvurreenennnennn.n, 76 to * — DE40
13 7148077 STUD, speed switchmounting . .................cuvn... 76 to * — DE40
14 71740~77A  SPEED CONTROL SW!TCH, complete (see index).......... 76 to * — DE40
] 15 71754—77A  PLATE, solenoid mounting. ... .......covvevnrennunnnnnn. 76 to * — DE40
3 16 71756~75 BUZZER. ... 76 to * — DE40
; 17 71758-75 PLATE, resistor mounting ........oivneenrnenenenen. 76 to * — DE40
18 7175975 PLATE, resistor coils (4). .. ... e, 76 to * — DE40
19 74601-75 RESISTOR COIL, firstspeed.........cccoeeirennnnnnn.n. 76 to * — DE40 :
20 74602-75 RESISTOR COIL, second speed..........ovuevnunrnn ... 76 to * — DE40
21 74603-75 RESISTOR COIL, thirdspeed. .........c.voveenunnnnn.. .. 176 -DE40
22 7460377 RESISTOR COIL, thirdspeed. ..............cc0oovuni. .. 77 to * — DE40
23 74893—-67 CONNECTOR BAR, rightangle (2).........couvni ... 76 to * — DE40 i
24 74894—63A  CONNECTOR BAR, curved........oovuurorinnaenni. 76 to * — DE40 ’
25 74895--63 CONNECTOR BAR, straight........ ... ... oo .. 76 to * — DEA4Q
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TRACTION MOTOR - AMF

INDEX PART
NO. NO. NAME USED ON
1 2551W BOLT, 1/4-20x 1hex. hd. (3) .....couiiiiiiiiiiiaen. 76 to * — DE40
2 3768 BOLT, 1/4-20x 2-1/2hex. hd. (2).....ccviiiiiiiinnnn. 76 to * — DE40
3 4085B BOLT, 3/8-16 x 7/8hex. hd. (4) ......ccoviviiiinennnnn. 76 to * — DE40
4 4730 BOLT, 5/16-24 x 1-3/4hex. hd. (4). ... vviiniiiinnnn. 76 to * — DE40
5 6192 WASHER, No. 8 x7/16 X 3/64 (4).......coviviiiininnnn. 76 to * — DE40
6 6333 WASHER, 5/16 x 7/8 x 5/64(8). .. ... v, ..... 76to*— DE40 .
7 6681 NYLON WASHER, 27/32x 2-3/8 x 1/32................... 76 to * — DE40
8 6703 WASHER, 1/4x5/8x1/16(9)................ N 76 to * — DE40
9 7015 - LOCKWASHER, No. 8 (4)..... R 76 to * — DE40
10 7036 LOCKWASHER, 1/4 (17) ... .o i 76 to * — DE40
11 7041 LOCKWASHER, 5/16 (4). . ..o 76 to * — DE4D
12 7145W LOCKWASHER, 3/8 external tooth (8) .................... 76 to * — DE40
13 7753 NUT, 5/16-24x 1/4 x 1/2hex. hd. (8) ....cc v eveen. .. 76 to * — DE40
14 12041 OIL SEAL, motorshaft ...........ccoiiiiiiineinnninnn. 76 to * — DE40
15 47749-67A  SEAL, motorshaft........coiviriiiiin ittt 76 to * — DE4Q
16 83170-75 TRACTION MOTOR (AMF) .. ..o e 7G to * — DE40
17 83171-75 BRUSH COVER. ... ... i ittt 76 to * — DE40
R ' 18 83172-75 SCREW, brush cover, No. 8-32x 1/2.............ccccnun.. 76 to * — DE40
; ' 19 83173-75 SPEED NUT, brushcover.............coi i 76 to * — DE40
| 20 83174-75 FRAME ASSEMBLY, commutatorend ...........coooinen.. 76 to * — DE40
: 21 8317575 SCREW, brush holder, 1/420 x 1/2(4) ......c.civiiiinnn. 76 to * — DE40
: 22 83176-75 SCREVW, brush terminal, No. 10 self tapping (4)............ 76 to * — DE40
23 8317775 SPEED NUT, brush terminal screw (4)........,............ 76 to * — DE40
24 83178-75 WIRING HARNESS, terminal A2. .. .. .. ... ...iiiiiiiiann 76 to * — DE40
25 83179-75 WIRE, terminal Al .. ... .. . . . i i e i 76 to * — DE40
: 26 83180-75 WASHER, terminals (8) ... vivreeiiiiiii i iieeeans 76 to * — DEA4O
27 8318175 BUSHING, terminals (4). . ... ..ottt 76 to * — DE40
) 28 83182—75 SPRING (). ... i i ettt e e, 76 to * — DE40
29 83183-75 BRUSHHOLDER. ... ... ittt et iiiaannann 76 to * — DE40
30 83184-75 BRUSH (4) ... o i it e et ceeaaaens 76 to * — DE40
31 83185~-75 PLATE, bearing .......couiiiiii ittt iiniieniannnns 76 to * — DE40
32 83186—75 BALL BEARING.................... et 76 to ¥ — DE40
33 83187-75 RETAINING RING. .. .. ... it 76 to * — DE40
34 83188-75 END COVER . ...ttt ittt ieee i 76 to * — DE40
35 83189-75 ARMATURE . .. .. i i iaeaaean 76 to * — DE40
) 36 83190-75 STRAIGHT KEY ... i it e it 76 to * — DE40
; 37 8319175 FRAME ASSEMBLY, with coilsandshoes................. 76 to * — DE40
38 83192-75 BOLT, pole shoes, 1/4-20 x 7/8 hex. hd. (8)............. 76 to * — DE40
39 83193-75 COIL ASSEMBLY . ... i i et e et 76 to * — DE40

40 83194-75 COIL (2). i e e s 76 to * — DE40

NOTE: Asterisk (*) indicates part is used for |atest mode! year shown on cover. . 51
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TRACTION MOTOR - GE

A INDEX PART . N
‘ NO. NO. NAME USED ON
TN 1 4085B BOLT, 3/8-16 x 7/8 hex. hd. @) 76 to * — DE4Q
4 2 6681 NYLON WASHER, 27/32x 2-3/8x 1/32...... ... .. ... . . 76 to * — DE40
‘ 3 12041 OILSEAL................... e, 76; 78 to * — DE40
; 4 47749—-67A SEAL, motor shaft...................... . ... 76 to * — DE40
5 70491-73 SET OF 4 BRUSHESWITHWIRES......... ... ... 76 to * — DE40
6 7234273 SQUARE WASHER, terminal studs (o 76 to * — DE40
7 7234373 SCREW, brushplate (2).................. ... ... " 76 to * — DE40
8 7234773 BOLT, commutator end cover (@) 76 to * — DE40
9 7235273 SQUARE INSULATOR, terminals Al & A2(2).............. 76 to * — DE40
10 72379-73 BOLT, end cover @ 76 to * — DE40
11 72380-72 BALLBEARING...............................~—'" 76 to * — DE40
12 72386-73 BRUSH COVER(4).......oooo 76 to * — DE40
13 83190-75 STRAIGHTKEY ... .........................." 76 to * — DE40Q
8325075 TRACTION MOTOR GE) oo 76 to * — DE40
14 83252--75 ENDCOVER ... 76 to * — DE40
15 8325375 ARMATURE.....................................——~ 76 to * — DE40
16 83254-75 RETAINING RING, bearing.......................... . 76 to * — DE4Q
Py 17 83255-75 FIELD COILSET..................................~ 76 to * — DE4Q
P 18 8325675 WASHER, terminals (2).......................... 76 to * — DE40
19 83257-75 FRAME ASSEMBL.Y, with coils and shoes................. 76 to * — DE40
20 8325975 NUT, terminals (8)................................. .~ 76 to * - DE40
21 83260~75 WASHER, terminals (4) ............................ " 76 to * — DE4Q
22 83262-75 SQUARE INSULATOR, terminals S1 & S2 (2) e, 76 to * — DE40
23 83263-75 END COVER, commutatorend ......... e, 76 to * — DE40
24 8326475 SCREW, bearing retainer B 76 to * — DE40
25 8326875 BRUSH PLATE, with springs, brushes and Al & A2
terminal stud assemblies.................... . ... . 76 to * — DE40
]
*
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REAR AXLE AND DIFFERENTIAL — DANA

INDEX PART .
NO. NO. NAME USED ON
1 559 COTTERPIN, 1/8dia. x 1-1/4(2). . ...oovviiniinnnn... 76 to * — DE40
82805—~75 REAR AXLE ASSEMBLY, complete ..... ...covvieneinnnn 76 to * — DE4Q
2 8282367 BREATHER VALVE, axle housing....................... 76 to * — DE40
3 82844—63A  ROLLER BEARING, differential (2)..............cc.. ... 76 to * — DE40
4 82948-74 MATCHED PINION ANDGEAR ......... ... ..., 76 to * — DE40
5 82953-74 CUP, pinfonnut . ... .. . . i e 76 to * — DE40
6 83032-73 SHIM, pinion bearing —front = .003"" (2).................. 76 to * — DE4Q
83033~73 SHIM, pinion bearing —front -~ , 005" (2).................. " 76 to * — DEA40
83034-73 SHIM, pinion bearing — front — 010" (2)............... ... 76to* —DE40
83035-73 SHiM, pinion bearing —front — . 030" .................... 76 to * — DE40
7 83039-73 DRAIN PLUG. ... e e eeaen 76 to * — DE40
8 83041-73 PLUG, axle houSing CoOVer .. .....viiiiiiiniiienennnns 76 to * — DE40
9 83042-73 COVER, axlehousing ...........coiiiiiiiiiiiiinnnnn... 76 to * — DE40
i0 83043-73 GASKET, axle end bearing retainer (4).................... 76 to * — DE40Q
11 83053-63A  SPACER, pinionbearings.........oooiiiiiiiiiiiinnnnn. 76 to * — DE40
12 83072-73 SHIM, pinion bearing —rear — . 003" ... ... ... . ... 76 to * — DE40
83073-73 SHIM, pinion bearing —rear — , 005" ............ T 76 to * — DE40
83074-73 SHIM, pinion bearing —rear — 010" ..................... 76 to * — DE40
13 83085-73 STUD, wheel hub (8) ... .o it 76 to * — DE40
14 83087-73 FELT SEAL, wheel hub (2) ... .. . . i 76 to * — DE40
15 83096—63A  SHIM, differential bearing —. 003" ....................... 76 to * — DE40
83097—63A  SHIM, differential bearing — . 005" ... ................... 76 to * — DE40
83098—63A  SHIM, differential bearing —. 010" ................couu.n. 76 to * — DE40Q
83099-63A  SHIM, differentia! bearing — . 030" ............ ... ..., 76 to * — DE40
16 83100-~73 ROLLER BEARING, wheel hub (2)........ ... ... ... 76 to * — DE40
17 83103-73 LOCK PIN, pinionmate shaft............................ 76 to * — DE40
18 83104-73 SHAFT, pinionmate. . ........ . i, 76 to * — DE4Q
19 83106—63A  BOLT, drive gear (10)........ ... i, 76 to * — DE40
20 8310874 NUT, pinion. ... .o e e 76 to * — DE40
21 83112—-63A  ROLLER BEARING, pinion (2} .............coiiiiiin.... 76 to * — DE40
22 83113-73 GASKET, axle housing cover........... e 76 fo * — DE40
23 83115-73 BOLT, axle housingcover (9) ........ccoiiiriiiiinenans. © 76 to * — DE40
24 83119~73 BOLT, wheel hub bearing retainer (8)..................... 76 to * — DE40
25 83125-73 DIFFERENTIAL CASE ASSEMBLY.............coove... 76 to * — DE40
26 83126--73 DUST SHIELD, wheel hub bearing (2). .................... 76 to * — DE40
27 83131-63 NUT, axle shaft (2)............ e 76 to * — DE40
28 83134-63A  OIL SLINGER, pinion .......ciiierriiieneninnnnnnn 76 to * — DE40
29 83140-75 AXLE SHAFT, right. . ... i e 76 to * — DE40
30 83141-75 AXLE SHAFT, left.. ... e eens 76 to * — DE40
31 8314275 HUB, rear wheel (2). ... ... ... it 76 to * — DE40
32 83143-75 AXLE SLEEVE, wheel hub rolter bearing (2) .............. 76 to * — DE40O
33 83163—-63A  OIL SEAL, axle tube (2). ... ... i 76 to * — DE40
34 83165—73 RETAINER, wheel hub bearing (2) ....................... 76 to * — DE40

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.
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SUNTGOP

INDEX PART
NO. NO. NAME - USED ON
1 2583 SCREW, No. 10-32 x 3/8 Pozidrivpanhd. ................ 76 to * — DE40
2 2602 SCREW, 1/4-20 x 1-1/4 Pozidrivpan hd. (4)............... 76 to * — DE40
3 2603 SCREW, 1/4-20 x 1-1/2 Pozidriv pan hd. (12).............. 76 to * — DE40
4 2774 SCREW, 1/4-20 x 5/8 Pozidrivpanhd. (8)................ 76 to * — DE40
5 2887W BOLT, 5/16-18 x 1-3/4hex. hd. (6).........ccvuvivenatn. 76 to * — DE40
6 4017 BOLT, 5/16-18 x 1 hex. hd. (4) .....cvvrrerveninennann. 76 to * — DE40
7 5927 WASHER, 5/16 x 1-1/2x 3/32 rubber (2).........cvvunen.. 76 to ¥ — DE40
8 6332B WASHER, 5/16 x 15/16 X 1/16 (4). ..o iver e iiiiiaeaenne 76 to * — DE40
9 6678W WASHER, 11/32x1-1/2x5/32(2) . ceeeiiiiiiiinnnn, 76 to * — DE40
10 6702 WASHER, 5/16 x 11/16 x 1/16(2). .o v ceeeei i 76 to * — DE40
11 7036 LOCKWASHER, 1/4(4) ... 0o ur it iaennn 76 to * — DE40
12 7041 LOCKWASHER, 5/16(2).....cciiiiiniiiiiinernaanennn. 76 to * — DE40
13 7602 ACORN NUT, No. 10-32 (nY10N) o ovvneiieiaiiiennanonnns 76 to * — DE40
14 7686 LOCKNUT, 1/4-20x 5/16 x 7/16 hex. (20)................ 76 to * — DE40
15 7688 NUT, 1/4-20 X 7/32 X 7/16 heX. (4)eeneivenrnrnenannnnnns 76 to * — DE40
16 7710W LOCKNUT, 5/16-18 x 1/4x 1/2hex. (8).c v vvvuvnnnenan.. 76 to * — DE40
17 8488B POP RIVET, 3/16 x 3/8 x 5/8 dia. hd. (black) (10)........ Late 76 to * — DE40
18 8687 . POP RIVET, 3/16 x 3/8 x 3/8 dia. hd. (10)......ccvuvnusn Early 76 — DE40
19 71795-63A  CLIP, support rod..... ..o iiiiii i 76 to * — DE40
-89500—75 SUNTOP, complete.. ...covviii it it reaiaanes 76 to * — DE40
20 8950175 SUNTOPWITH FRAME ... ... . ittt iiieinanaen 76 to * — DEA40
21 89503-75 SUPPORT FRAME, SUNtOD .. ....ovvrienneernnnnnenenns 76 to * — DE40
22 89508—75 SUPPORT TUBE, rear. ... ..oiviitiieiniineie i nenaeens 76 to * — DE40
23 89510-75 CLAMP (4) ..ottt i e et et aeeaianaennn 76 to * — DE40
24 89511-75 SUPPORT TUBE, CrossoVer. «..vvvivtereerescnececncanns 76 to * — DE40
25 89514—-75 SUPPORT TUBE, front (2).......ciiiiiiiiiiiiiiiiaane, 76 to * — DE40
26 89515~75 REINFORCEMENT PLATE, front (2).......ccivvieeaannn. 76 to * — DE40
27 89516—~75 SUPPORT ROD, SUNtOp....ccvtiitinien i irannaannnn 76 to * — DE40
28 89517-76 BRACE (2) ..ot ittt iernenernaeaeaanns 76 to * — DE40
29 8952077 TRIM, suntop edge.......ooiiit it iveereanaennes 76 to * — DE40

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 57
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WINDSHIELD

INDEX PART
NO. NO. NAME USED ON
1 3454 BOLT, 1/420 x 1-3/4hex. hd. (&).......cccvveneeenon... 76 to * — DE40
2 6192 WASHER, No. 8 x 7/16 x 3/64(3). ...ovvvee .. 76 to * — DE40
3 6703 WASHER, 1/4x5/8 X 1/1 (8)..ivvviinriiniiininnnnnn.. 76 to * — DEA40
4 - 763W LOCKNUT, No. 8-32x1/4x3/8hex. (3).vevveerennnnn.. 76 to * — DE40
5 7686 - LLOCKNUT, 1/4-20 x 5/16 x 7/16 hex. (4)................. 76 to * — DE40
6 58106—76 PAD, windshield (suntop support tubes) (2)................ 76 to * — DEAQ
7 58131-66 R U 0 ) T 76 to * — DE40
8 58310-76 WINDSHIELD KIT ..o e 76 to * — DE40
9 58311-76 WINDSHIELD ASSEMBLY ...ttt i 76 to * — DE40
10 5831276 WINDSHIELD, only... ..ottt eeneenaennnns 76 to * —~ DE40
1 5831376 CURTAIN ... i e e e 76 to * — DE40
12 5831476 CHANNEL () e ee e e 76 to ¥ — DE40
13 58315-76 STRIP, channel (2)........ ..ottt iiiieaaann, 76 to * — DE40

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.
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COMMON HARDWARE

COTTER PINS

WASHERS (CONT'D.)

515 COTTER PIN, 1/16 dia. x 1/2 lg.

520W COTTER PIN, 1/8dia. x 1 ig.

534 COTTER PIN, 1/16 dia. x 1 1g.

559 COTTER PIN, 1/8dia. x 1-1/4 ig.

576 COTTER PIN, 1/8 dia. x 1-3/4 lg.
SCREWS

2004 SCREW, 3/8-16 x 2 pan hd.

2338 SCREW, No. 4-48 x 2 Pozidriv pan hd.

2500 SCREW, 1/4-20 x 1 Pozidriv truss hd.

2556 SCREW, No. 6-32 x 1 Pozidriv pan hd.

2560 SCREW, No. 10-24 x 1-1/4 self tapping Pozidriv

pan hd.

2577 SCREW, 1/4-20 x 7/8 Pozidriv pan hd.

2583 SCREW, No. 10-32 x 3/8 Pozidriv pan hd.

2602 SCREW, 1/4-20 x 1-1/4 Pozidriv pan hd.

2603 SCREW, 1/4-20 x 1-1/2 Pozidriv pan hd.

2605 SCREW, 5/16-18 x 1-3/4 Pozidriv pan hd.

2659 SCREW, No. 10-24 x 7/8 Pozidriv pan hd.

2665 SCREW, No. 10-24 x 5/8 Pozidriv pan hd.

2685W SCREW, No. 10-24 x 5/8 self tapping hex. hd.

2727 SCREW, No. 6-32 x 1-3/4 Pozidriv pan hd.

2745 SCREW, 1/4-20 x 3/4 self tapping truss hd.

2774 SCREW, 1/4-20 x 5/8 Pozidriv pan hd.

2778 SCREW, No. 10-16 x 1-1/2 self tapping hex.

washer hd.

2807 SCREW, No. 8-32 x 1-1/2 Pozidriv pan hd.

2808 SCREW, No. 8-32 x 3/8 Pozidriv pan hd.
BOLTS

2551W BOLT, 1/4-20 x 1 hex. hd.

2818 BOLT, 5/16-18 x 1-1/2 hex. hd.

2821 BOLT, 1/4-20 x 2-1/4 hex. hd.

2870W BOLT, 7/16-14 x 3 hex. hd.

2887W BOLT, 5/16-18 x 1-3/4 hex. hd.

3449 BOLT, 5/16-24 x 2-1/4 hex. hd.

3454 BOLT, 1/4-20 x 1-3/4 hex. hd.

3455 BOLT, 3/8-24 x 3-3/4 hex. hd.

3456 BOLT, 3/8-24 x 7 hex. hd.

3459 BOLT, 5/16-18 x 1-1/2 hex. washer hd.

3650 BOLT, 1/4-20 x 3 hex. hd.

3728 BOLT, 1/4-20 x 1/2 hex. hd.

3767B BOLT, 1/4-20 x 5/8 hex. hd.

3768 BOLT, 1/4-20 x 2-1/2 hex. hd.

3783 BOLT, 1/4-20 x 1-3/4 hex. washer hd.

3787 BOLT, 1/4-20 x 3/4 hex. hd.

3802w BOLT, 1/4-20 x 7/8 hex. hd.

3854 BOLT, 7/16-14 x 1 hex. hd.

3858 BOLT, 7/16-14 x 7/8 hex. hd.

3953W BOLT, 5/16-24 x 1/2 hex. hd.

3960W BOLT, 5/16-24 x 1 hex. hd.

3974HW BOLT, 5/16-24 x 3/4 hex. hd.

3978 BOLT, 5/16-18 x 3/4 hex. hd.

3987 BOLT, 5/16-18 x 3/4 hex. hd.

3991 BOLT, 5/16-18 x 7/8 hex. hd.

3996 BOLT, 5/16-24 x 7/8 hex. hd.

4014W BOLT, 5/16-24 x 1-1/4 hex. hd.

4017 BOLT, 5/16-18 x 1 hex. hd.

4064W BOLT, 5/16-24 x 3-3/4 hex. hd. (drilledY

4085B BOLT, 3/8-16 x 7/8 hex. hd.

4253 BOLT, 7/16-20 x 3-1/2 hex. hd.

4725 BOLT, 5/16-24 x 2-3/4 hex. hd.

4730 BOLT, 5/16-24 x 1-3/4 hex. hd.
WASHERS

6150W WASHER, 3/16x3/8 x 1/16

6192 WASHER, No. 8 x 7/16 x 3/64

6220W WASHER, 1/4x7/16x 1/32

6228W WASHER, 1/4x 1/2x 1/16

6253W WASHER, 1/4x3/4x1/16

63108 WASHER, 5/16 x 9/16 x 1/32

6332B WASHER, 5/16 x 15/16 x 1/16

6333 WASHER, 5/16 x 7/8 x 5/64

6334 WASHER, 7/16 x 15/16 x 1/16

63368 WASHER, 5/16 x 15/16 x 5/32

6346 WASHER, 1/2 x 1-3/8 x 1/32 Delrin
6347 WASHER, 5/8 x 1-1/4 x 1/8 (bronze)
63758 WASHER, 3/8 x 9/16 x 1/32

6417W WASHER, 3/8x1-1/8x 1/8

6653 WASHER, 5/8 x 1-5/16 x 3/32

6678W WASHER, 11/32x 1-1/2 x 5/32

6698 WASHER, 5/8 x 1-7/16 x 1/16 (bronze)
6701 WASHER, 3/8 x 13/16 x 1/16

6702 WASHER, 5/16 x 11/16 x 1/16

6703 WASHER, 1/4x5/8x 1/16

6716 WASHER, No. 10x 1/2 x 3/64

LOCKWASHERS

7015 LOCKWASHER, No. 8

7022 LOCKWASHER, 5/8

7036 LOCKWASHER, 1/4

7039 LLOCKWASHER, 7/16 .
7041 LOCKWASHER, 5/16
~7068 LOCKWASHER, 1/2

7069 LOCKWASHER, No. 10

7118 LOCKWASHER, No. 10 internal tooth
7127 LOCKWASHER, 5/16 internal tooth
7130W LOCKWASHER, 3/8 internal tooth
7142 LOCKWASHER, 3/4 internal tooth
7145W LOCKWASHER, 3/8 external tooth
7242 LOCKWASHER, 5/8 external tooth

NUTS

7506 LOCKNUT, 3/8-24 x 3/8 x 9/16 hex.
7512 LLOCKNUT, 3/8-16 x 9/16 hex. washer
7560 NUT, No. 4-48 x 3/32 x 1/4 hex.

7590 NUT, No. 6-32 x 1/8 x 5/16 hex.
7620W NUT, No. 10-24 x 1/8 x 3/8 hex.
7631w LOCKNUT, No. 8-32x 1/4 x 3/8 hex.
7644 JAMNUT, 1/2-20 x 5/16 x 3/4 hex.
7686 LOCKNUT, 1/4-20 x 5/16 x 7/16 hex.
7688 NUT, 1/4-20 x 7/32 x 7/16 hex.

7710W LOCKNUT, 5/16-18 x 1/4 x 1/2 hex.
7725 LOCKNUT, 5/16-24 x 11/32 x 1/2 hex.
7727 LOCKNUT, 5/16-24 x 1/4 x 1/2 hex.
7728 CASTLE NUT, 5/16-24 x 5/16 x 1/2 hex.
7729 LOCKNUT, 5/16-24 x 1/4 x 1/2 hex.
7739 LOCKNUT, 5/16-18 x 11/32 x 1/2 hex.
7740 LLOCKNUT, 5/16-18 x 1/4 x 1/2 hex.
7741 LOCKNUT, 1/2-20 x 1/2 x 3/4 hex.
7742 LOCKNUT, 1/4-20 x 7/32 x 7/16 hex.
7744 JAMNUT, 5/16-24 x 3/16 x 1/2 hex.
7748W NUT, 5/16-18 x 1/4 x 1/2 hex.

7753 NUT, 5/16-24 x 1/4x 1/2 hex.

7763W JAMNUT, 5/16-18 x 3/16 x 1/2 hex.
7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex.
7800W NUT, 3/8-24 x 5/16 x 9/16 hex.

7812w LOCKNUT, 1/2-20 x 5/16 x 3/4 hex.
7825 LOCKNUT, 7/16-20 x 7/16 x 5/8 hex.
7827W LOCKNUT, 7/16-14 x 7/16 x 5/8 hex.
7845 NUT, 1/2-20 x 7/16 x 3/4 hex.

7874 CASTLE NUT, 1-12x 7/8 x 1-1/2 hex.
7855W LOCKNUT, 3/4-16 x 13/32 x 1-1/8 hex.
7990 LOCKNUT, 5/8-18 x 3/8 x 15/16 hex.
7995 LOCKNUT, 5/8-18 x 3/8 x 15/16 hex.
7998 LOCKNUT, No. 10-24 x 13/64 x 3/8 hex.
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384 7| 2821 31 3991 25 31| 7088 25
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5( 2887~ W 57 25| 8702 3 ?

5| 3213 5| 4014~ ¥ 13 5 9

7 9| 4017 57 5| 7118 43

S 17| 064~ ¥ 15 T| 7127 43

15 17| 4085- B8 5 9 45

17| 3236- 8 25 53 9 45
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520~ W 13| 3245 T 13 17 45
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9 59| 4270 27 25| 7145~ ¥ 51
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2004 25 17| 5749 13 43| 7590 43

2338 43 45| 5927 57 45| 1502 57

2500 31 45| 5982~ 47| 1620~ W 7

33 47| 5998 15 49 43

2551~ W 5 49| 5150~ W 23 51| 7631~ ¥ 59
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17 21| 6220- W 27| 6926 13| 7688 5

51 3787 31| 6228- W 33 13 9

25556 45 31| 6253- W 31| 7015 51 9
45 43 31| 1022 19 17
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2583 57 » 49 2T 47 45
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931035-78 25
91102-75 25
91102~-76 25
91115-T5A 25
91116~715 25
95871-42 25
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PARTS CATALOG USER'S COMMENT
The Harley-Davidson Technical Publications Department maintains a continuous effort to improve the
quality, accuracy and usefulness of its publications. To do this effectively we need user feedback —

your critical evaluation of this parts catalog.

Please comment on this catalog’s completeness, accuracy, organization, usability and readability.

Did you find errors in this catalog? (please list)

How can this catalog be improved?

K
=
5
z
g
4
§

Occupation: %
Name - Dealership :5
Street Department ;
City State ‘ Zip \
99436-78
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